For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TABLEOFCONTENTS

TecumsehEnginesand Transaxles

for
Husqgvarna
Page

2-CYCLE

TC200-2128E,TC300-3164E . . .. e e e 1-4

TVSB00-66107 7T . .ottt 5-7
4-CYCLE

OVRMB0-21005C . . . e e e e e e 8-11

H35-45719Y,H35-45720Y . . ..o 12-15

OHH50-69001A,0HH50-69001C. . . . . ... 16-20
2-CYCLESNOWKING

HSK850-8303B,HSK850-8306B . . ... ... ... 21-23
4-CYCLESNOWKING

HSSKS0-67375R . . . o 24-27

HSK60-76009B,HSK70-130297T,HSK70-130300T . ... ....... ... 28-32

HMSK80-155556U,HMSK90-156515C,HMSK90-156517C,

HMSKL00-159333V . .ottt 33-37
PEERLESS

820-016B,820-016C . . . . .. 38-40

930-008,A,930-009,A,930-010,A,930-054,A,930-055,A. . . .. .. ... .ot .. 41-44
CARBURETORSandSTARTERS . . . ... 45-56

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: TC200-2128E, TC300-3164E

®—92
91B—¢ §—-01B
91A-

Lithoin U.S.A. PAGE 1

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: TC200-2128E, TC300-3164E

Ref. Part
No. No. Part Name & Spec. Nos.

1 250302A | Cylinder (Incl. 119, 184, 187 & 187A)

2128E
1 250301A | Cylinder (Incl. 119, 184, 187 & 187A)
3164E
3 650888 Screw, Torx T-30, 1/4-20 x 43/64" (Both Specs Use This Part)

13 270288A | Crankcase Assembly (Incl. 20, 44 & 69) (Both Specs Use This Part)
13A | 270298 Crankcase Cover

2128E

13A | 270297 Crankcase Cover

3164E

16B | 490324 Air Vane (Both Specs Use This Part)

16C | 650986 Screw, Torx T-8, 3-48 x 7/32" (Both Specs Use This Part)
19 570716 Governor Spring (Incl. 16B)

‘ 2128E

19 570713 Governor Spring

19C ||570654 Heat Shield Spring

3164E

20 510328 Oil Seal (Both Specs Use This Part)

30 290664 Crankshaft

2128E

30 290679 Crankshaft
3164E

39 310286A | Piston & Rod Assembly (Incl. 42)
2128E

39 310285A | Piston & Rod Assembly (Incl. 42)
3164E

42 310271 Ring Set
2128E

42 310275 Ring Set
3164E

44 530163 Cartridge Bearing (Both Specs Use This Part)

69 510348 “O” Ring (Both Specs Use This Part)

77 530110 Ball Bearing (Both Specs Use This Part)

78 510319 Oil Seal (Both Specs Use This Part)

79 650844 Screw, 1/4-20 x 3/4" (Both Specs Use This Part)

89 611054 Flywheel Key (Both Specs Use This Part)

90 611180 Flywheel (Reverse Fin) (Both Specs Use This Part)

91 590691 Pawl Spring (Both Specs Use This Part)

91A | 590692 Starter Pawl (Both Specs Use This Part)

91B | 650985 Screw, 12-24 x 11/64" (Both Specs Use This Part)

92 650848 Belleville Washer (Both Specs Use This Part)

93 650849 Flywheel Nut, 3/8-24 (Both Specs Use This Part)

100 | 611056 Solid State Ignition (Incl. 101) (Both Specs Use This Part)
101 | 610118 Spark Plug Cover (Both Specs Use This Part)

103 | 651007 Screw, Torx T-15, 10-24 x 15/16" (Both Specs Use This Part)
110 |[611225 | Ground Wire

110A||611211 Ground Wire

2128E

119 | 510349 Cylinder Head Gasket (Both Specs Use This Part)

135 | 611049 Resistor Spark Plug (RCJ8Y) (Both Specs Use This Part)
177 | 650858 Carburetor Mounting Stud (Both Specs Use This Part)
178 | 650580 Lock Nut, 10-24 (Both Specs Use This Part)

184 | 510327B | Carburetor Gasket (Both Specs Use This Part)

187 | 570648A | Spacer (Both Specs Use This Part)

187A | 570698A | Air Baffle (Incl. 184 & 187)

2128E
187A| 570714 Air Baffle (Incl. 184)
3164E
PAGE 2 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODELS: TC200-2128E, TC300-3164E
Ref. Part
No. No. Part Name & Spec. Nos.
200 |[|570700 Speed Control Body
203 |[|570701 Compression Spring
204 ||650952 Screw, 8-32 x 1"
209 ||650952 Screw, 8-32 x 1"
210 ||27793 Conduit Clip
211 |(|30200 Screw, 10-24 x 9/16"
216 |[|570712 R.P.M. Adjusting Lever
2128E
217 ||570667A | Control Lever
218 ||650847 Screw, 8-32 x 1/2"
218A ||651001 Screw, 8-32 x 25/64”
3164E
218A | 650847 Screw, 8-32 x 1/2"
2128E
230 | 570649A | “O” Ring (Both Specs Use This Part)
237 [|570689 Air Cleaner Adapter
241 ||35067 Air Cleaner Collar
245 ||35066 Air Cleaner Filter (Paper)
247 ||35068 Air Cleaner Clamp
250 |[|35986 Air Cleaner Cover
3164E
243 ||650955 Screw, 10-32 x 29/32"
243A ||650964 Thread Insert
245 [|450252 Air Cleaner Filter (Poly)
245A [|450255 Air Cleaner Filter (Flocked Screen)
250 ||450253 Air Cleaner Cover
2128E
257 | 650867 Screw, 10-24 x 1/2" (Both Specs Use This Part)
258 | 350433 Blower Housing Base (Both Specs Use This Part)
261 | 650850 Screw, 8-32 x 1-9/16"
2128E
262 | 650939 Stud (Both Specs Use This Part)
274 | 510347 Exhaust Gasket (Both Specs Use This Part)
275 | 390322 Muffler (Incl. 274 & 277) (Both Specs Use This Part)
277 | 650938 Screw, 1/4-20 x 2.409" (Both Specs Use This Part)
279 (/651001 Screw, 8-32 x 25/64"
280 ||390336 Heat Shield
3164E
290 |410246A | Fuel Line (Both Specs Use This Part)
292 410253 Fuel Line Clamp (Both Specs Use This Part)
296 | 410263 Fuel Fitting & Filter
3164E
297 |[|27261 Washer
298 |[|650954 Lock Nut, 8-32
2128E
300 |410277A| Fuel Tank (Incl. 290, 292, 298, 301 & 370C) (20 oz.)
2128E
300A | 410281 Fuel Tank (Incl. 290, 296 & 301) (1 pt.)
3164E
301 [410280 Fuel Cap (Both Specs Use This Part)
326 | 570659 Blower Housing Plug
_ 2128E
330 |[|611196A | Wire Harness
350 [|570704 Primer Assembly.
350A [|650921 Primer Nut
351 [|410276 Primer Line
368 [|410254A | Fuel Tank Strap (Incl. 368A)
368A [|570694 Fuel Tank Strap Spring
3164E
Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 3




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODELS: TC200-2128E, TC300-3164E
Ref. Part
No. No. Part Name & Spec. Nos.
370 | 550237 Name/Instruction Decal
‘ 3164E
370C /550239 Choke Decal
370M|[550228 Fuel Mix Decal
2128E
380 |632979 Carburetor (Incl. 184)
2128E
380 [632980 Carburetor (Incl. 184)
3164E
391 |[590690 Rewind Starter & Housing Ass'’y (Both Specs Use This Part)
420 | 730227A | 2-Cycle Qil (8 0z.) (Both Specs Use This Part)
900 | 710547A | Replacement Short Block
2128E
900 | 710565 Replacement Short Block
3164E
PAGE 4 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODEL: TVS600-661077T

F
@ ~261C
~261B

Lithoin U.S.A. PAGE 5

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODEL: TVS600-661077T
Ref. Part
No. No. Part Name & Spec. Nos.
1 Cylinder (Order Short Block if Replacement is Required)

20 510319 Oil Seal

24 530110 Ball Bearing

29 530150 Needle Bearing & Liner Set (37 Needles)
29A |530104A | Cartridge Bearing

30 290548 Crankshaft

34 650797 Screw, 5/16-18 x 1/2"

41 310283A | Piston & Pin Ass'’y (Incl. 43)
42 310190 Ring Set

43 310167 Piston Pin Retaining Ring

45 310235B | Connecting Rod Ass'y (Incl. 29, 29A, & 46)
46 650633 Connecting Rod Bolt

69 *510292A| Cylinder Cover Gasket

75 28427 Oil Seal

77 780097 Cartridge Bearing

89A |611032 Adapter Sleeve

90 611112 Flywheel

92 650815 Belleville Washer

93 650390 Flywheel Nut

100 |34443A Solid State Ignition (Incl. 101)
101 |610118 Spark Plug Cover

103 | 651007 Screw, Torx T-15, 10-24 x 15/16"
110 |611071 Ground Wire

119 |*510274A| Cylinder Head Gasket

120 |250240B | Cylinder Head

122 |570641 Retaining Ring

130 |650477 Screw, Torx T-30, 1/4-20 x 3/4"
135 |33636 Resistor Spark Plug (RJ17LM)
169 |*510323A| Cover Plate Gasket

170 |470152A | Reed & Cover Plate (Incl. 178)
174 1650579 Screw, Torx T-25, 10-24 x 1/2"
178 |29752 Nut & Lock Washer, 1/4-28
184 |*510110A| Carburetor Gasket

215 |570640 Control Knob

239 |35815 Air Cleaner Gasket

257 650911 Screw, Torx T-30, 1/4-20 x 5/8"
258 |350408 Blower Housing Base (Incl. 20)
260 |350457 Blower Housing

261 |650958 Screw, 1/4-20 x 7/16"

261B 650854 Washer

261C| 650773 Screw, 1/4-20 x 1/2"

274 |510257A | Exhaust Gasket

275 1390310 Muffler

276 |390311 Support Plate

276A (390312 Locking Plate

277 650488 Screw, 1/4-20 x 1-1/4"

285 |590551A | Starter Cup

287 650926 Screw, 8-32 x 21/64”

290 |29774 Fuel Line

291 |29774 Fuel Line

292 |26460 Fuel Line Clamp

295 | 35857 Fuel Shut-Off Valve

298 650803 Screw, 10-32 x 7/8"

300 |[410241 Fuel Tank (Incl. 301)

301 |410224 Fuel Cap

325 |29443 Wire Clip

370A 36261 Lubrication Decal

PAGE 6 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODEL: TVS600-661077T
Ref. Part
No. No. Part Name & Spec. Nos.
370E | 34387 Debris Screen Decal
370H | 550242 Run/Choke Decal
3701 |550213 Warning Decal
370K | 36695 Starter Decal
370M| 550212 Fuel Mix Decal
380 |632364 Carburetor (Incl. 184)
390 |590702 Rewind Starter
400 |[510295A | Gasket Set (Incl. Iltems Marked *)
410 |730574 Debris Screen Kit (Incl. 411, 412, 413 & 370E)
411 | 35596 Debris Screen
412 | 35597 Debris Screen Bracket
413 | 650910 Screw, 8-32 x 1/4”
420 |730227A | 2-Cycle Oil (8 0z.)
900 |710466A | Replacement Short Block

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODEL: OVRM60-21005C

PAGE 8 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODEL: OVRM60-21005C

Ref. Part

No. No. Part Name & Spec. Nos.
1 36835A | Cylinder (Incl. 2 & 20)
2 26727 Dowel Pin
6 33734 Breather Element
7 36557 Breaether Ass'y (Incl. 6 & 12A)
12A | 36558 Breather Cover & Tube
14 28277 Washer
15 30589 Governor Rod (Incl. 14)
16 34839A | Governor Lever
17 31335 Governor Lever Clamp
18 651018 | Screw, Torx T-15, 8-32 x 19/64"

19 36796 Extension Spring
20 32600 Oil Seal
30 37022 Crankshaft
40 35544A | Piston, Pin & Ring Set (Std) (Incl. 41, 42 & 43)
40 35545A | Piston, Pin & Ring Set (.010 OS) (Incl. 41, 42 & 43)
40 35546 Piston, Pin & Ring Set (.020 OS) (Incl. 41, 42 & 43)
41 35541 Piston & Pin Ass’y (Std) (Incl. 43)
41 35542 Piston & Pin Ass’y (.010 OS) (Incl. 43)
41 35543 Piston & Pin Ass’y (.020 OS) (Incl. 43)
42 35547A | Ring Set (Std)
42 35548A | Ring Set (.010 OS)
42 35549 Ring Set (.020 OS)
43 20381 Piston Pin Retaining Ring
45 32875A | Connecting Rod Ass'y (Incl. 46 & 49)
46 32610A | Connecting Rod Bolt
48 35616 Valve Lifter
50 37011 Camshaft (MCR)
52 29914 Oil Pump Ass'y
69 *35261 Mounting Flange Gasket
70 36995 Mounting Flange (Incl. 75 thru 83)
72 30572 Oil Drain Plug (Incl. 73)
73 28833 Drain Plug Gasket
75 27897 Oil Seal
80 30574A | Governor Shaft
81 30590A | Washer
82 30591 Governor Gear (Incl. 81)
83 30588A | Governor Spool
86 650488 | Screw, 1/4-20 x 1-1/4"
89 611004 | Flywheel Key
90 611112 | Flywheel
92 650815 | Belleville Washer
93 650816 | Flywheel Nut

100 | 34443A | Solid State Ignition

101 |610118 | Spark Plug Cover

103 | 651007 Screw, Torx T-15, 10-24 x 15/16"
110 | 34961 Ground Wire

119 |[*36738 Head Gasket

120 | 36721 Cylinder Head

125 | 36471 Exhaust Valve (Std) (Incl. 151)

125 | 36472 Exhaust Valve (1/32" OS) (Incl. 151)
126 |29314B | Intake Valve (Std) (Incl. 151)

126 |29315C | Intake Valve (1/32" OS) (Incl. 151)
130 |650912 | Screw, 5/16-18 x 1-1/2"

130A | 650999 | Screw, 5/16-18 x 2-41/64"

135 | 34645 Spark Plug (RN4C or Equivalent)
150 |31672 Valve Spring

151 | 31673 Valve Spring Cap

Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 9




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODEL: OVRM60-21005C

Ref. Part
No. No. Part Name & Spec. Nos.

153 | 36649 Push Rod Guide

154 | 650913 | Rocker Arm Stud

155 | 35624A | Rocker Arm

157 | 650914 | Lock Nut

158 | 36629 Push Rod

159 | *35626 Rocker Arm Cover Gasket
160 | 35627 Rocker Arm Housing

161 | 30063 Screw, Torx T-30, 1/4-20 x 1/2"
178 | 29752 Nut & Lock Washer, 1/4-28
182 | 30088A | Screw, 1/4-28 x 1"

184 | *26756 | Carburetor to Intake Pipe Gasket
185 | 36579 Intake Pipe

186 | 36255 Governor Link

187 | 36580 Spacer

189 | 650839 | Screw, 1/4-20 x 3/8"

191 | 36559 S.E. Brake Bracket (Incl. 195)
195 | 610973 | Terminal

200 | 35999 Control Bracket

207 | 36200 Throttle Link

209 | 30200 Screw, 10-24 x 9/16"

223 | 651044 | Screw, 1/4-20 x 2-25/32"

224 | *36581 Intake Pipe Gasket

238 | 650937 | Screw, 10-32 x 43/64"

239 | *35848 Air Cleaner Gasket

240 | 37015 Air Cleaner Body (Incl. 239 & 243B)
243 | 650966 | Screw, M-5 x 0.8-6g x 2-7/16"
243B| 650967 | Square Nut, M-5 x 0.8-6H
245 | 35500 Air Cleaner Filter

250 | 37016 Air Cleaner Cover

260 | 37023 Blower Housing

261 | 30063 Screw, Torx T-30, 1/4-20 x 1/2"
262 | 650831 | Screw, 1/4-20 x 1/2"

263A| 37024 Starter Grill

266 | 651040 | Stud

266A | 650852 | Nut, 1/4-20

275 | 36950 Muffler (Incl. 277)

276 | 36949 Locking Plate

277 | 651039 | Screw, 1/4-20 x 2-47/64"

279 | 650821 | Screw, 10-32 x 1/2"

280 | 37019 Heat Shield

285 | 35000A | Starter Cup

287 | 650926 | Screw, 8-32 x 21/64"

290 | 29774 Fuel Line

292 | 26460 Fuel Line Clamp

298 | 28763 Screw, 10-32 x 35/64"

300 | 37020 Fuel Tank (Incl. 292 & 301)
300B| 37018 Cover

301 | 36246 Fuel Cap

305 | 37014 Qil Fill Tube

306 | *36996 “O” Ring

307 | 35499 “O”" Ring

309 | 650562 | Screw, 10-32 x 1/2"

310 | 35507 Dipstick

313 | 34080 Spacer

341A| 36578 Blower Housing Support Bracket
370A| 36261 Lubrication Decal

PAGE 10 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODEL: OVRM60-21005C
Ref. Part
No. No. Part Name & Spec. Nos.
380 | 640073 | Carburetor (Incl. 184) (Refer to 640029 Carburetor Except Use 640074 High Speed Bowl Nut, Division
5, Section A, Page AES8-3 or Fiche 35B, Grid E-9 For Breakdown)
390 | 590702 Rewind Starter (Refer to Division 5, Section C, Page 40 or Fiche 8D, Grid G-12 For Breakdown)
400 | 36806A | Gasket Set (Incl. Items Marked *)
420 | 730225 | SAE 30 4-Cycle Engine Oil (Quart)
900 Replacement Engine NONE
900 Replacement Short Block 750805
Lithoin U.S.A.

PAGE 11

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: H35-45719Y, H35-45720Y

PAGE 12 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODELS: H35-45719Y, H35-45720Y

Ref. Part
No. No. Part Name & Spec. Nos.
1 36560 Cylinder (Incl. 2, 20, 72 & 125)

45720Y
1 36591 Cylinder (Incl. 2, 20, 72 & 125)

45719Y
2 26727 Dowel Pin (Both Specs Use This Part)
14 28277 Washer (Both Specs Use This Part)
15 31334 Governor Rod (Both Specs Use This Part)
16 31336 Governor Lever (Both Specs Use This Part)
17 31335 Governor Lever Clamp (Both Specs Use This Part)
18 651018 | Screw, Torx T-15, 8-32 x 19/64" (Both Specs Use This Part)
19 34593 Extension Spring (Both Specs Use This Part)
20 32600 Oil Seal (Both Specs Use This Part)
25 36552 Blower Housing Baffle (Incl. 262)(Both Specs Use This Part)
25A | 35583 Baffle Extension (Both Specs Use This Part)
26 650802 | Screw, 1/4-20 x 5/8" (Both Specs Use This Part)
26A | 650926 | Screw, 8-32 x 21/64" (Both Specs Use This Part)
30 35902 Crankshaft (Both Specs Use This Part)
40 34514 Piston, Pin & Ring Set (Std) (Incl. 41, 42 & 43)(Both Specs Use This Part)
40 34515 Piston, Pin & Ring Set (.010 OS) (Incl. 41, 42 & 43)
40 34516 Piston, Pin & Ring Set (.020 OS) (Incl. 41, 42 & 43)
41 32538B | Piston & Pin Ass'’y (Std) (Incl. 43)(Both Specs Use This Part)
41 32548B | Piston & Pin Ass’y (.010 OS) (Incl. 43)
41 32549B | Piston & Pin Ass’y (.020 OS) (Incl. 43)
42 28986 Ring Set (Std)(Both Specs Use This Part)
42 28987 Ring Set (.010 OS)
42 28988 Ring Set (.020 OS)
43 20381 Piston Pin Retaining Ring (Both Specs Use This Part)
45 30963B | Connecting Rod Ass'y (Incl. 46 & 49)(Both Specs Use This Part)
46 32610A | Connecting Rod Bolt (Both Specs Use This Part)
48 27241 Valve Lifter (Both Specs Use This Part)
49 28594 Oil Dipper (Both Specs Use This Part)
50 33149A | Camshaft (BCR)(Both Specs Use This Part)
60 29745 Blower Housing Extension (Both Specs Use This Part)
65 650128 | Screw, 10-24 x 1/2" (Both Specs Use This Part)
69 *27677A | Cylinder Cover Gasket (Both Specs Use This Part)
70 34683B | Cylinder Cover (Incl. 75 thru 83)

45719Y
70 35863A | Cylinder Cover (Incl. 75 thru 83, 311)

45720Y
72 27642 Oil Drain Plug (Both Specs Use This Part)
75 26208 Oil Seal (Both Specs Use This Part)
80 30574A | Governor Shaft (Both Specs Use This Part)
81 30590A | Washer (Both Specs Use This Part)
82 30591 Governor Gear (Incl. 81)(Both Specs Use This Part)
83 30588A | Governor Spool (Both Specs Use This Part)
86 650488 | Screw, 1/4-20 x 1-1/4" (Both Specs Use This Part)
89 610961 | Flywheel Key (Both Specs Use This Part)
90 611195 | Flywheel (Both Specs Use This Part)
92 650815 | Belleville Washer (Both Specs Use This Part)
93 650816 | Flywheel Nut (Both Specs Use This Part)
100 | 34443A | Solid State Ignition (Both Specs Use This Part)
102 | 651024 | Solid State Mounting Stud (Both Specs Use This Part)
103 | 651007 | Screw, Torx T-15, 10-24 x 15/16" (Both Specs Use This Part)
110 | 35182 Ground Wire (Both Specs Use This Part)
119 | *36437 | Head Gasket (Both Specs Use This Part)
120 | 36438 Cylinder Head (Incl. 119 & 130A)(Both Specs Use This Part)
125 | 36471 Exhaust Valve (Std) (Incl. 151)(Both Specs Use This Part)
Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 13




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: H35-45719Y, H35-45720Y

Ref. Part
No. No. Part Name & Spec. Nos.

125 | 36472 Exhaust Valve (1/32" OS) (Incl. 151)

126 | 29314B | Intake Valve (Std) (Incl. 151)(Both Specs Use This Part)
126 | 29315C | Intake Valve (1/32" OS) (Incl. 151)

130 | 650694A | Screw, 5/16-18 x 2" (Both Specs Use This Part)

130A| 6021A Screw, 5/16-18 x 1-1/2" (Both Specs Use This Part)

132 | 650708 | Washer (Both Specs Use This Part)

135 | 33636 Spark Plug (RJ17LM or Equivalent)(Both Specs Use This Part)
150 | 31672 Valve Spring (Both Specs Use This Part)

151 | 31673 Valve Spring Cap (Both Specs Use This Part)

169 | *27234A | Valve Cover Gasket (Both Specs Use This Part)

170 | 27666 Breather Body (Both Specs Use This Part)

171 | 31410 Breather Element (Both Specs Use This Part)

172 | 34146 Valve Cover (Both Specs Use This Part)

173 | 35350 Breather Tube (Both Specs Use This Part)

174 | 650783 | Screw, 10-24 x 3/4" (Both Specs Use This Part)

178 | 29752 Nut & Lock Washer, 1/4-28 (Both Specs Use This Part)
179 | 30593 Retainer Clip (Both Specs Use This Part)

182 | 6201 Screw, 1/4-28 x 7/8" (Both Specs Use This Part)

184 | *26756 | Carburetor to Intake Pipe Gasket (Both Specs Use This Part)
185 | 36703 Intake Pipe (Incl. 182, 184, 224)(Both Specs Use This Part)
186 | 31341 Governor Link (Both Specs Use This Part)

200 | 36677 Control Bracket (Incl. 203 thru 209A)(Both Specs Use This Part)
203 | 31342 Compression Spring (Both Specs Use This Part)

204 | 651029 | Screw, Torx T-10, 5-40 x 7/16" (Both Specs Use This Part)
206 | 610973 | Terminal (Both Specs Use This Part)

209 | 650139 | Screw, 8-32 x 1/2" (Both Specs Use This Part)

209A| 30322 Lock Nut, 8-32 (Both Specs Use This Part)

215 | 32410 Control Knob (Both Specs Use This Part)

223 | 650451 | Screw, 1/4-20 x 1" (Both Specs Use This Part)

224 | *26754A | Intake Pipe Gasket (Both Specs Use This Part)

238 | 650932 | Screw, 10-32 x 49/64" (Both Specs Use This Part)

239 | *34338 | Air Cleaner Gasket (Both Specs Use This Part)

241 | 35797 Air Cleaner Collar (Both Specs Use This Part)

245 | 35066 Air Cleaner Filter (Both Specs Use This Part)

250 | 35986 Air Cleaner Cover (Both Specs Use This Part)

260 | 35585 Blower Housing (Both Specs Use This Part)

262 | 650737 | Screw, 1/4-20 x 1/2" (Both Specs Use This Part)

275 | 36493 Muffler (Incl. 277)(Both Specs Use This Part)

277 | 650988 | Screw, 1/4-20 x 2-5/16" (Both Specs Use This Part)
285 | 36467A | Starter Cup (Both Specs Use This Part)

287 | 650926 | Screw, 8-32 x 21/64" (Both Specs Use This Part)

290 | 29774 Fuel Line (Both Specs Use This Part)

292 | 26460 Fuel Line Clamp (Both Specs Use This Part)

298 | 650665 | Screw, 1/4-15 x 3/4" (Both Specs Use This Part)

300 | 35591 Fuel Tank (Incl. 292 & 301)(Both Specs Use This Part)
301 | 35355 Fuel Cap

45720Y

301 | 36246 Fuel Cap

305 | 35554 Oil Fill Tube

307 | 35499 “O” Ring

308 | 35539 Fill Tube Clip

310 | 35556 Dipstick

45719Y

311 | 27625 Oil Fill Plug

45720Y

313 | 34080 Spacer (Both Specs Use This Part)

339 | 28212 Spacer (Both Specs Use This Part)

PAGE 14 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODELS: H35-45719Y, H35-45720Y
Ref. Part
No. No. Part Name & Spec. Nos.
340 | 35926 Fuel Tank Bracket (Both Specs Use This Part)
342 | 650751 | Screw, 1/4-20 x 7/16" (Both Specs Use This Part)
345 | 32664 Heat Baffle (Both Specs Use This Part)
370A| 36261 Lubrication Decal (Both Specs Use This Part)
370B| 35703 Control Decal (Both Specs Use This Part)
370K | 36695 Starter Decal (Both Specs Use This Part)
380 | 632589 | Carburetor (Incl. 184) (Refer to Division 5, Section A, Page A6-4 or Fiche 13C, Grid F-1 For
Breakdown)(Both Specs Use This Part)
390 | 590732 | Rewind Starter (Refer to Division 5, Section C, Page 40 or Fiche 13C, Grid G-3 For Breakdown)(Both
Specs Use This Part)
400 | 36439 Gasket Set (Incl. Items Marked *)(Both Specs Use This Part)
416 | 36085 Spark Arrestor Kit (Incl. 417)(Optional)(Both Specs Can Use This Part)
417 | 650760 | Screw, 8-32 x 3/8" (Optional)(Both Specs Can Use This Part)
420 | 730225 | SAE30 4-Cycle Engine Oil (Quart)(Both Specs Use This Part)
900 Replacement Engine 903611
900 Replacement Short Block 754264
45720Y
900 Replacement Engine NONE
900 Replacement Short Block 754291
45719Y
Lithoin U.S.A.

PAGE 15

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

=2 TECUMSEH PRODUCTS
COMPANY MODELS: OHH50-69001A, OHH50-69001C

PAGE 16 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: OHH50-69001A, OHH50-69001C

420
290

282

Lithoin U.S.A. PAGE 17

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: OHH50-69001A, OHH50-69001C

Ref. Part
No. No. Part Name & Spec. Nos.

1 36718 Cylinder (Incl. 2, 20 & 72)

2 26727 Dowel Pin

14 28277 Washer

15 30589 Governor Rod (Incl. 14)

16 36618 Governor Lever

17 36700 Governor Lever Clamp

18 651018 | Screw, Torx T-15, 8-32 x 19/64”"

19 36710 Extension Spring

20 32600 Oil Seal

25 36621 Air Baffle (Left)

25A | 36622 Air Baffle (Right)

26 30200 Screw, 10-24 x 9/16"

30 34740 Crankshaft

35 29826 Screw, 10-32 x 3/4”

36 29918 Lock Washer

37 29216 Lock Nut, 10-32

38 29642 Retaining Ring

40 40004 Piston, Pin & Ring Set (Std.) (Incl. 41, 42 & 43)
40 40005 Piston, Pin & Ring Set (.010" OS) (Incl. 41, 42 & 43)
41 36070 Piston & Pin Assembly (Std.) (Incl. 43)
41 36071 Piston & Pin Assembly (.010" OS) (Incl. 43)
42 40006 Ring Set (Std.)

42 40007 Ring Set (.010" OS)

43 20381 Piston Pin Retaining Ring

45 32875A | Connecting Rod Assembly (Incl. 46 & 49)
46 32610A | Connecting Rod Bolt

48 35616 Valve Lifter

49 36611 Oil Dipper

50 36620 Camshatft (Incl. 253 & 254)

60 36623 Blower Housing Extension

64 650738 | Screw, 1/4-20 x 5/8"

65 30200 Screw, 10-24 x 9/16"

69 *36624 | Cylinder Cover Gasket

70 36625 Cylinder Cover (Incl. 75 thru 83 & 311)
72 27642 Qil Drain Plug

75 27897 Oil Seal

80 30574A | Governor Shaft

81 30590A | Washer

82 30591 Governor Gear Assembly (Incl. 81)

83 36057 Governor Spool

86 650488 | Screw, 1/4-20 x 1-1/4"

89 610961 |Flywheel Key

90 611205 |[Flywheel

92 650815 |Belleville Washer

93 650816 | Flywheel Nut

100 | 34443A | Solid State Ignition

101 | 610118 |Spark Plug Cover

103 | 651007 | Screw, Torx T-15, 10-24 x 15/16"

110 | 36054 Ground Wire

119 | *36719 |Cylinder Head Gasket

120 | 36721 Cylinder Head

125 | 36471 Exhaust Valve (Std.) (Incl. 151)

125 | 36472 Exhaust Valve (1/32" OS) (Incl. 151)
126 | 29314C |Intake Valve (Std.) (Incl. 151)

126 | 29315C |Intake Valve (1/32" OS) (Incl. 151)
130 | 650912 |Screw, 5/16-18 x 1-1/2"

130A| 650999 | Screw, 5/16-18 x 2-41/64"

PAGE 18 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODELS: OHH50-69001A, OHH50-69001C

Ref. Part

No. No. Part Name & Spec. Nos.

135 | 34645 Resistor Spark Plug (RN4C)

150 | 31672 Valve Spring

151 | 31673 Valve Spring Cap

153 | 36649 Push Rod Guide

154 |650913 |Rocker Arm Stud

155 | 35624A |Rocker Arm

157 |650914 |Nut, 1/4-28

158 | 36629 Push Rod

159 |*35626 |Rocker Arm Cover Gasket

160 | 36630A |Rocker Arm Cover

161 | 651008 |Screw, 1/4-20 x 31/64"

161A | 651012 | Stud

173 | 36675A |Breather Tube

178 |650852 | Nut, 1/4-20

182 |[650451 |Screw, 1/4-20 x 1"

184 | *26756 | Carburetor To Intake Pipe Gasket

185 | 36631 Intake Pipe

186 |36711 Governor Link

200 |36736 Control Bracket (Incl. 206, 210 & 211)

206 |610973 |Terminal

207 | 36632 Throttle Link

209 | 650821 |Screw, 10-32 x 1/2"

210 | 27793 Conduit Clip

211 | 28942 Screw, 10-32 x 3/8"

223 |650451 |Screw, 1/4-20 x 1"

224 |*36581 |Intake Pipe Gasket

238 | 28820 Screw, 10-32 x 1/2"

239 | *27272A | Air Cleaner Gasket

240 | 36633 Air Cleaner Body (Incl. 239)

245 | 36046 Air Cleaner Filter (Paper)

250 | 36635A |Air Cleaner Cover

251 |650886 |[Wing Nut

252 | 650821 |Screw, 10-32 x 1/2"

253 |36701 Compression Release Weight

254 | 36702 Compression Release Spring

260 | 36864 Blower Housing

261 |651008 |Screw, 1/4-20 x 31/64"

261A | 650821 | Screw, 10-32 x 1/2"

262 |651008 |Screw, 1/4-20 x 31/64"

275 |36759 Muffler

277 | 650988 |Screw, 1/4-20 x 2-9/32"

285 | 35985B | Starter Cup

287 Rivet (Can be purchased locally)

290 | 30705 Fuel Line

292 | 26460 Fuel Line Clamp

300 |36812 Fuel Tank & Blower Housing Assembly (Incl. 292 & 301)
69001A

300 | 36863 Fuel Tank (Incl. 292 & 301)
69001C

301 | 36246 Fuel Cap

311 | 27625 Qil Fill Plug (Incl. 312)

313 | 34080 Spacer

325 29443 Wire Clip

341 | 36644 Fuel Tank Bracket

342 |651010 |Screw, 1/4-20 x 7/8"

370A | 36261 Lubrication Decal

370K | 36695 Starter Decal

Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 19




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: OHH50-69001A, OHH50-69001C

Ref. Part
No. No. Part Name & Spec. Nos.

380 | 640025 | Carburetor (Incl. 184)

390 | 590736 | Rewind Starter

400 | 36720 Gasket Set (Incl. Iltems Marked *)

416 | 36085 Spark Arrestor Kit (Incl. 417) (Optional)
417 | 650760 | Screw, 8-32 x 3/8" (Optional)

420 | 730225 | SAE 30 4-Cycle Engine Oil (Quart)
600 | 651013 | Washer

900 | 905242 | Replacement Engine

PAGE 20 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: HSK850-8303B, HSK850-8306B

o
Eo 7Y
iy
&eo 351 I @\ 350 399

362 o

Lithoin U.S.A. PAGE 21

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: HSK850-8303B, HSK850-8306B

Ref. Part
No. No. Part Name & Spec. Nos.

1 250296A| Cylinder Ass'y (Incl. 75A, 105, 106 & 138) (Both Specs Use This Part)
16 490317 Governor Lever (Both Specs Use This Part)

16A | 490304 Governor Lever (Both Specs Use This Part)

19 490325 Extension Spring (Both Specs Use This Part)

19A | 490318 Backlash Spring (Both Specs Use This Part)

20 510340 Oil Seal (Flywheel End) (Both Specs Use This Part)
21 570673 Ball Bearing (Both Specs Use This Part)

22 510338 Slide Ring (Both Specs Use This Part)

23 530158 Ball Bearing (PTO End) (Both Specs Use This Part)
24 530161 Ball Bearing (Flywheel End) (Both Specs Use This Part)
27 530159 Bearing Retainer (Both Specs Use This Part)

29 530164 Bearing Strip (31 Needles) (Both Specs Use This Part)
30 290627 Crankshaft (Both Specs Use This Part)

35 29826 Screw, 10-32 x 3/4" (Both Specs Use This Part)

35A | 650506 Screw, 4-40 x 1/4" (Both Specs Use This Part)

37 29216 Lock Nut, 10-32 (Both Specs Use This Part)

39 310277B| Piston & Rod Ass'y (Incl. 29 & 42) (Both Specs Use This Part)
42 310278 Ring Set (Both Specs Use This Part)

75 510339 QOil Seal (PTO End) (Both Specs Use This Part)

75A | 510337 Oil Seal (Both Specs Use This Part)

80 490305 Governor Shaft (Both Specs Use This Part)

89 611191 Flywheel Key (Both Specs Use This Part)

90 611192 Flywheel (Incl. 89)

8303B

90 611190 Flywheel (Incl. 89)

8306B

92 650815 Belleville Washer (Both Specs Use This Part)

93 650816 Flywheel Nut (Both Specs Use This Part)

100 | 34443A | Solid State Ignition (Both Specs Use This Part)

101 | 610118 Spark Plug Cover (Both Specs Use This Part)

103 | 651007 Screw, Torx T-15. 10-24 x 15/16" (Both Specs Use This Part)
105 | 650892 Screw, 5/16-18 x 2-3/16" (Both Specs Use This Part)
106 | 650891 Screw, 5/16-18 x 1-5/8" (Both Specs Use This Part)
135 | 611049 Spark Plug (RCJ8Y) (Both Specs Use This Part)

138 | 570683 Port Cover (Both Specs Use This Part)

177 | 650959 Screw, 1/4-20 x 1" (Both Specs Use This Part)

184 | 510326A| Carburetor Gasket (Both Specs Use This Part)

186 | 490319 Governor Link (Both Specs Use This Part)

187 | 570438A| Spacer (Both Specs Use This Part)

217 | 570667A| Control Lever (Both Specs Use This Part)

218 | 650847 Screw, 8-32 x 1/2" (Both Specs Use This Part)

239 | 35815 Air Cleaner Gasket (Both Specs Use This Part)

260 | 350460 Blower Housing

8303B

260 | 350439 Blower Housing

8306B

261 | 650894 Screw, 5/16-18 x 5/8" (Both Specs Use This Part)
274 | 510343A| Exhaust Gasket (Both Specs Use This Part)

275 | 390325 Muffler (Both Specs Use This Part)

277 | 650893 Screw, 5/16-18 x 3-13/64" (Both Specs Use This Part)
285 | 34449A | Starter Cup (Both Specs Use This Part)

287 | 650926 Screw, 8-32 x 21/64" (Both Specs Use This Part)

325 | 29443 Wire Clip (Both Specs Use This Part)

330 | 611158 Wire Harness (Both Specs Use This Part)

350 | 570629A| Primer Ass'y (Both Specs Use This Part)

351 | 32180C | Primer Line (Both Specs Use This Part)

PAGE 22 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODELS: HSK850-8303B, HSK850-8306B
Ref. Part
No. No. Part Name & Spec. Nos.
361 ||30063 Screw, Torx T-30, 1/4-20 x 1/2"
362 ||32450B | Extension Cord
8303B
370A | 36261 Lubrication Decal (Both Specs Use This Part)
380 |632642 | Carburetor (Incl. 184) (Both Specs Use This Part)
383 | 570695 | Spit Cup (Both Specs Use This Part)
384 |650229 | Screw, Torx T-25, 10-32 x 3/8" (Both Specs Use This Part)
390 |590712 | Rewind Starter (Both Specs Use This Part)
395 |590670 | Electric Starter Motor (120 Volt)
8303B
399 |510334 | Gasket Eliminator (Loctite 515) (Both Specs Use This Part)
420 | 730227A | 2-Cycle Oil (8 0z.) (Both Specs Use This Part)
900 | 710496B | Replacement Short Block (Both Specs Use This Part)
Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 23




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODEL: HSSK50-67375R

PAGE 24 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODEL: HSSK50-67375R

Ref. Part

No. No. Part Name & Spec. Nos.
1 36469A | Cylinder (Incl. 2, 20, 72 & 125)
2 26727 Dowel Pin
4 30968 Oil Drain Extension
5 30969 Extension Cap
14 28277 Washer
15 31334 Governor Rod
16 31510 Governor Lever
17 31335 Governor Lever Clamp
18 650548 Screw, 8-32 x 5/16"
19 31426 Extension Spring
20 32600 Oil Seal
25 36552 Blower Housing Baffle (Incl. 262)
25A | 35883 Baffle Extension
26 650802 Screw, 1/4-20 x 5/8"
26A | 650926 Screw, 8-32 x 21/64"
30 34740 Crankshaft
40 36073 Piston, Pin & Ring Set (Std) (Incl. 41, 42 & 43)
40 36074 Piston, Pin & Ring Set (.010 OS) (Incl. 41, 42 & 43)
40 36075 Piston, Pin & Ring Set (.020 OS) (Incl. 41, 42 & 43)
41 36070 Piston & Pin Ass'y (Std) (Incl. 43)
41 36071 Piston & Pin Ass'y (.010 OS) (Incl. 43)
41 36072 Piston & Pin Ass’y (.020 OS) (Incl. 43)
42 36076 Ring Set (Std)
42 36077 Ring Set (.010 OS)
42 36078 Ring Set (.020 OS)
43 20381 Piston Pin Retaining Ring
45 32875A | Connecting Rod Ass'y (Incl. 46 & 49)
46 32610A | Connecting Rod Bolt
48 27241 Valve Lifter
49 32654 Oil Dipper
50 33158 Camshaft (BCR)
60 29745 Blower Housing Extension
61 34126 Grommet Mounting Bracket
62 650760 Screw, 8-32 x 3/8"
63 28545 Grommet
64 30063 Screw, Torx T-30, 1/4-20 x 1/2"
64A | 8345 Washer
65 650128 Screw, 10-24 x 1/2"
69 *27677A| Cylinder Cover Gasket
70 34674C | Cylinder Cover (Incl. 75 thru 83)
72 27642 Oil Drain Plug
75 27987 Oil Seal
80 30574A | Governor Shaft
81 30590A | Washer
82 30591 Governor Gear (Incl. 81)
83 30588A | Governor Spool
86 650488 Screw, 1/4-20 x 1-1/4"
89 610961 Flywheel Key
90 611199 Flywheel
92 650815 Belleville Washer
93 650816 Flywheel Nut
100 34443A | Solid State Ignition
101 610118 Spark Plug Cover
102 650872 Solid State Mounting Stud
103 651007 Screw, Torx T-15, 10-24 x 15/16"
110 | 35557 Ground Wire
110A | 35285 Ground Wire

Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 25




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODEL: HSSK50-67375R

Ref. Part
No. No. Part Name & Spec. Nos.

119 *36443 Head Gasket

120 36441 Cylinder Head (Incl. 119 & 130A)
125 36471 Exhaust Valve (Std) (Incl. 151)
125 36472 Exhaust Valve (1/32" OS) (Incl. 151)
126 32644A | Intake Valve (Std) (Incl. 151)
126 32645A | Intake Valve (1/32" OS) (Incl. 151)
127 650691 Washer

130 650694A| Screw, 5/16-18 x 2"

130A| 6021A Screw, 5/16-18 x 1-1/2"

130B| 650818 Screw, 5/16-18 x 1-1/2"

135 | 35395 Spark Plug (RJ19LM or Equivalent)
150 31672 Valve Spring

151 31673 Valve Spring Cap

169 *27234A| Valve Cover Gasket

170 27666 Breather Body

171 31410 Breather Element

172 34146 Valve Cover

173 35350 Breather Tube

174 | 30200 Screw, 10-24 x9/16"

178 29752 Nut & Lock Washer, 1/4-28

181 650870 | Screw, 1/4-28 x 1-11/16"

182 6201 Screw, 1/4-28 x 7/8"

183 34583 Choke Bracket

184 *26756 Carburetor to Intake Pipe Gasket
185 33691 Intake Pipe

186 32698 Governor Link

200 36677 Control Bracket (Incl. 203 thru 209A)
203 31342 Compression Spring

204 651029 Screw, Torx T-10, 5-40 x 7/16"
206 610973 Terminal

209 650139 Screw, 8-32 x 1/2"

209A| 30322 Lock Nut, 8-32

215 35440 Control Knob

219 34582 Choke Rod

220 35438 Choke Knob

222 28820 Screw, 10-32 x 1/2"

223 650664 Screw, 1/4-20 x 1-19/32"

224 *33673A| Intake Pipe Gasket

260 35656A | Blower Housing

262 650737 Screw, 1/4-20 x 1/2"

267 34212 Hold Down Bracket

268 30200 Screw, 10-24 x 9/16"

274 33670A | Exhaust Gasket

275 35771 Muffler (Incl. 274)

277 650327 Screw, 1/4-20 x 2-27-64"

285 36467A | Starter Cup

287 650926 Screw, 8-32 x 21/64"

290 30705 Fuel Line

291 29774 Fuel Line

292 26460 Fuel Line Clamp

295 | 35857 Fuel Shut-Off Valve

298 650665 Screw, 1/4-15 x 3/4"

300 | 35584 Fuel Tank (Incl. 292 & 301)

301 35355 Fuel Cap

305 | 35554 Qil Fill Tube

307 35499 “O” Ring

308 35539 Fill Tube Clip

PAGE 26 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

COMPANY MODEL: HSSK50-67375R
Ref. Part
No. No. Part Name & Spec. Nos.
310 | 35556 Dipstick
313 34080 Spacer
328 35062 Ignition Key
329 610973 | Terminal
335 | 35072 Carburetor Cover
338 650257 | Screw, 8-32 x 5/16"
340 36247 Fuel Tank Bracket
342 | 30063 Screw, Torx T-30, 1/4-20 x 1/2"
342A | 650675 | Washer
345 | 33344 Heat Baffle
350 570682 Primer Ass’y.
351 32180C | Primer Line
355 590574 Startrer Handle (Mitten Grip)
364 | 33333 Carburetor Cover Bracket
365 | 650735 Screw, 10-24 x 3/8"
370A | 36261 Lubrication Decal
370C| 36501 Primer Decal
370D | 36534 Caution Decal
370H | 35282 Choke Decal
3701 | 34414 Warning Decal
370K | 36695 Starter Decal
380 632107A| Carburetor (Incl. 184) (Refer to Division 5, Section A, Page A1-2 or Fiche 15B, Grid F-1 For Break-
down)
390 590707 Rewind Starter (Refer to Division 5, Section C, Page 40 or Fiche 15B, Grid G-3 For Breakdown)
396 33290D | Electric Starter Motor (110 Volt)(Optional)(Refer to Division 5, Section D, Page 26 or Fiche 15B, Grid
G-9 For Breakdown)
400 36444 Gasket Set (Incl. Items Marked *)
420 730226 SAE 5W30 4-Cycle Engine Oil (Quart)
900 Replacement Engine 905306
900 Replacement Short Block 754273
Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 27




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS HSK60-76009B
COMPANY MODELS: HSK70-130296T, HSK70-130300T

PAGE 28 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

HSK60-76009B

COMPANY MODELS: HSK70-130296T, HSK70-130300T
Ref. Part
No. No. Part Name & Spec. Nos.
1 34919B | Cylinder (Inc. 2, 20 & 72)
76009B
1 32586C | Cylinder (Incl. 2 & 20)
130296T, 130300T
2 27652 Dowel Pin (All Specs Use This Part)
4 30968 Oil Drain Extension (All Specs Use This Part)
5 30969 Extension Cap (All Specs Use This Part)
15 30699C | Governor Rod (Incl. 15A & 15B) (All Specs Use This Part)
15A | 30700 Governor Yoke (All Specs Use This Part)
15B | 650494 | Screw, 6-40 x 5/16” (All Specs Use This Part)
16 33454 Governor Lever (All Specs Use This Part)
17 29916 Governor Lever Clamp (All Specs Use This Part)
18 651028 | Screw, Torx T-15, 8-32 x 3/8” (All Specs Use This Part)
19 34663 Speed Control Spring
76009B, 130300T
20 32630 Oil Seal (All Specs Use This Part)
25 36460 Blower Housing Baffle (All Specs Use This Part)
26 650561 | Screw, 1/4-20 x 5/8” (All Specs Use This Part)
28 30322 Lock Nut, 8-32 (All Specs Use This Part)
30 35193 Crankshaft
76009B
30 35272 Crankshaft
130296T, 130300T
35 29826 Screw, 10-32 x 3/4” (All Specs Use This Part)
36 29918 Lock Washer (All Specs Use This Part)
37 29216 Lock Nut, 8-32 (All Specs Use This Part)
38 29642 Retaining Ring (All Specs Use This Part)
40 34531 Piston, Pin & Ring Set (Std.)
40 34532 Piston, Pin & Ring Set (.010” OS)
40 34533 Piston, Pin & Ring Set (.020” OS)
41 33312B | Piston & Pin Ass'y (Std.) (Incl. 43)
41 33313B | Piston & Pin Ass’y (.010” OS) (Incl. 43)
41 33314B | Piston & Pin Ass’y (.020” OS) (Incl. 43)
42 34854 Ring Set (Std.)
42 34855 Ring Set (.010” OS)
42 34856 Ring Set (.020” OS)
43 27888 Piston Pin Retaining Ring
76009B
40 34517 Piston, Pin & Ring Set (Std.)
40 34518 Piston, Pin & Ring Set (.010” OS)
40 34519 Piston, Pin & Ring Set (.020” OS)
41 32592B | Piston & Pin Ass'y (Std.) (Incl. 43)
41 32593B | Piston & Pin Ass’y (.010” OS) (Incl. 43)
41 32594B | Piston & Pin Ass'y (.020” OS) (Incl. 43)
42 32595 Ring Set (Std.)
42 32596 Ring Set (.010” OS)
42 32597 Ring Set (.020” OS)
43 27888 Piston Pin Retaining Ring
130296T, 130300T
45 31380C | Connecting Rod Ass'y (Incl. 46)
76009B
45 32591C | Connecting Rod Ass'y (Incl. 46 & 49)
130296T, 130300T
46 650662C| Connecting Rod Bolt (All Specs Use This Part)
48 34034 Valve Lifter (All Specs Use This Part)
49 34242 Oil Dipper
130296T, 130300T
Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 29



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS HSK60-76009B
COMPANY MODELS: HSK70-130296T, HSK70-130300T
Ref. Part
No. No. Part Name & Spec. Nos.

50 32115 Camshaft (MCR) (All Specs Use This Part)

60 30622A | Blower Housing Extension (All Specs Use This Part)
61 34126 Grommet Mounting Bracket (All Specs Use This Part)
62 650760 |Screw, 8-32 x 3/8”" (All Specs Use This Part)

63 28545 Grommet (All Specs Use This Part)

65 650128 |Screw, 10-24 x 1/2” (All Specs Use This Part)

69 30684* Cylinder Cover Gasket (All Specs Use This Part)

70 31303C |[Cylinder Cover (Incl. 71, 75 & 80) (All Specs Use This Part)
71 31546 Crankshaft Bushing (All Specs Use This Part)

72 27642 Oil Drain Plug (All Specs Use This Part)

75 28427 Oil Seal (All Specs Use This Part)

80 31845 Governor Shaft (All Specs Use This Part)

81 30590A |Washer (All Specs Use This Part)

82 30591 Governor Gear Ass'y (All Specs Use This Part)

83 30588A | Governor Spool (All Specs Use This Part)

84 29193 Retaining Ring (All Specs Use This Part)

86 650488 | Screw, 1/4-20 x 1-1/4” (All Specs Use This Part)

87 650493 | Screw, 1/4-20 x 1-3/4” (All Specs Use This Part)

89 32589 Flywheel Key (All Specs Use This Part)

90 611085 |Flywheel

76009B, 130300T

90 611087 |Flywheel

130296T
92 650815 |Belleville Washer (All Specs Use This Part)
93 8116 Flywheel Nut (All Specs Use This Part)

100 |34443A [Solid State Ignition (All Specs Use This Part)

101 |610118 |Spark Plug Cover (All Specs Use This Part)

102 651024 |Solid State Mounting Stud (All Specs Use This Part)

103 |651007 |Screw, Torx T-15, 10-24 x 15/16” (All Specs Use This Part)
110 |35253 Ground Wire (All Specs Use This Part)

110A|35305 Ground Wire (All Specs Use This Part)

119 |36445* Cylinder Head Gasket

76009B

119 |36453* Cylinder Head Gasket

130296T, 130300T

120 |36446 Cylinder Head (Incl. 3 of 131) (All Specs Use This Part)
125 |27878A |Exhaust Valve (Std.) (Incl. 151) (All Specs Use This Part)
125 |27880A |[Exhaust Valve (1/32" OS) (Incl. 151) (All Specs Use This Part)
126 32783 Intake Valve (Std.) (Incl. 151) (All Specs Use This Part)
126 |32784 Intake Valve (1/32” OS) (Incl. 151) (All Specs Use This Part)
127 1650691 |[Washer (All Specs Use This Part)

128 1650690 |Belleville Washer (All Specs Use This Part)

129 |650697A |Screw, 5/16-18 x 2-1/2”

130296T, 130300T

130 |650697A |Screw, 5/16-18 x 2-1/2" (All Specs Use This Part)

130A |650697A |[Screw, 5/16-18 x 2-1/2” (All Specs Use This Part)

135 |35395 Resistor Spark Plug (RJ19M) (All Specs Use This Part)
139 |31843A |Governor Gear Bracket (All Specs Use This Part)

140 |650965 |Screw, Torx T-25, 10-24 x 1/2” (All Specs Use This Part)
149 127882 Valve Spring Cap (All Specs Use This Part)

150 |27881 Valve Spring (All Specs Use This Part)

151 |32581 Valve Spring Keeper (All Specs Use This Part)

169 |27896A* |Breather Gasket (All Specs Use This Part)

170 |28423 Breather Body (All Specs Use This Part)

171 28424 Breather Element (All Specs Use This Part)

172 |28425 Valve Cover (All Specs Use This Part)

173 35350 Breather Tube (All Specs Use This Part)

PAGE 30 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

HSK60-76009B

COMPANY MODELS: HSK70-130296T, HSK70-130300T

Ref. Part
No. No. Part Name & Spec. Nos.
174 | 650128 | Screw, 10-24 x 1/2” (All Specs Use This Part)
182 | 650517 | Screw, 1/4-20 x 27/32” (All Specs Use This Part)
183 | 32398 Choke Bracket (All Specs Use This Part)
184 | 31688A* | Carburetor To Intake Pipe Gasket (All Specs Use This Part)
186 | 34661 Governor Link (All Specs Use This Part)
200 | 34677 Control Bracket (Incl. 203, 204 & 206) (All Specs Use This Part)
203 | 31342 Compression Spring (All Specs Use This Part)
204 | 651029 | Screw, Torx T-10, 5-40 x 7/16”

760098, 130300T
204 | 650549 | Screw, 5-40 x 7/16”

130296T
206 | 610973 | Terminal (All Specs Use This Part)
207 | 34662 Throttle Link (All Specs Use This Part)
209 | 650821 | Screw, 10-32 x 1/2" (All Specs Use This Part)
215 | 35440 Control Knob (All Specs Use This Part)
220 | 35439 Control Knob (All Specs Use This Part)
222 | 28820 Screw, 10-32 x 1/2” (All Specs Use This Part)
224 | 27915A* | Intake Pipe Gasket (All Specs Use This Part)
260 | 35755 Blower Housing (All Specs Use This Part)
262 | 29747B | Screw, Torx T-40, 5/16-24 x 21/32" (All Specs Use This Part)
264A] 30196 Screw, 5/16-18 x 3/4” (All Specs Use This Part)
265 | 30939A | Cylinder Head Cover (All Specs Use This Part)
272 | 30196 Screw, 5/16-18 x 3/4” (All Specs Use This Part)
273 | 34712 Carburetor Flange (All Specs Use This Part)
274 | 35865* Muffler Gasket (All Specs Use This Part)
275 | 32401 Muffler (All Specs Use This Part)
277 | 650694A| Screw, 5/16-18 x 2" (All Specs Use This Part)
279B| 26073 Washer (All Specs Use This Part)
281 | 33013 Starter Bubble Cover (All Specs Use This Part)
282 | 650760 | Screw, 8-32 x 3/8” (All Specs Use This Part)
285 | 35287B | Starter Cup (All Specs Use This Part)
287 | 650926 | Screw, 8-32 x 21/64” (All Specs Use This Part)
290 | 29774 Fuel Line (All Specs Use This Part)
291 | 30962 Fuel Line (All Specs Use This Part)
292 | 26460 Fuel Line Clamp (All Specs Use This Part)
295 | 35857 Fuel Shut-Off Valve (All Specs Use This Part)
298 | 650665 | Screw, 1/4-15 x 3/4” (All Specs Use This Part)
299 | 650764 | “U” Type Nut (All Specs Use This Part)
300 | 34186A | Fuel Tank (Incl. 292 & 301) (All Specs Use This Part)
301 | 35650 Fuel Cap

76009B
301 | 35355 Fuel Cap

130296T, 130300T
304 | 35480 Fuel Cap Retainer

76009B, 130300T
305 | 35554 Oil Fill Tube (All Specs Use This Part)
307 | 35499 “O” Ring (All Specs Use This Part)
308 | 35540 Fill Tube Clip (All Specs Use This Part)
310 | 36205 Dipstick (All Specs Use This Part)
313 | 35189 Spacer
314 ||650873 | Screw, 1/4-20 x 3/4”
315 (611111 | Alternator Coil (18 Watt) (Incl. 323)
323 (611118 | Terminal

130296T
325 | 29443 Wire Clip (All Specs Use This Part)
328 | 35062 Ignition Key (All Specs Use This Part)
329 | 610973 | Terminal (All Specs Use This Part)
Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 31




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS HSK60-76009B
COMPANY MODELS: HSK70-130296T, HSK70-130300T
Ref. Part
No. No. Part Name & Spec. Nos.

334 | 650257 |Screw, 8-32 x 5/16” (All Specs Use This Part)
335 | 35060 Carburetor Cover (All Specs Use This Part)
336 | 650765 |Screw, 10-32 x 1/2” (All Specs Use This Part)
338 | 650760 |Screw, 8-32 x 3/8” (All Specs Use This Part)
340 | 34159 Fuel Tank Bracket (All Specs Use This Part)
341 | 34158 Fuel Tank Bracket (All Specs Use This Part)
342 | 650561 |Screw, 1/4-20 x 5/8” (All Specs Use This Part)
350 | 570682 |Primer Ass’y (All Specs Use This Part)

351 | 32180C |Primer Line (All Specs Use This Part)

355 | 590574 |Starter Handle

76009B, 130296T

370 | 36261 Instruction Decal (All Specs Use This Part)
370A | 35063 Instruction Decal (All Specs Use This Part)
370B | 34414 Warning Decal (All Specs Use This Part)
370C| 36501 Primer Decal (All Specs Use This Part)

370H | 34418 Choke Decal (All Specs Use This Part)

370K | 36695 Starter Decal (All Specs Use This Part)

380 | 632379A |Carburetor (Incl. 184)

76009B

380 | 632371A |Carburetor (Incl. 184)

130296T, 130300T

390 | 590742 |Rewind Starter (All Specs Use This Part)

396 | 33328D |Electric Starter Motor (120 Volt)(Optional)
400 | 33235A |Gasket Set (Incl. Items Marked *)

76009B

400 | 36454 Gasket Set (Incl. Items Marked *)

130296T, 130300T

420 | 730225 |SAE 30 4-Cycle Engine Oil (Quart) (All Specs Use This Part)
453 | 29538 Engine Mounting Base (All Specs Use This Part)
454 | 650542 |Screw, 5/16-18 x 3/4” (All Specs Use This Part)
900 | 756289 |Replacement Short Block

76009B

900 | 756326 |Replacement Short Block

130269T, 130300T

PAGE 32 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS HMSK80-155556U, HMSK90-156515C,
COMPANY MODELS: HMSK90-156517C, HMSK100-159333V

298§
I

@..— 301
> 300 i*so-q

.45 150"

151/9 ~110

5S¢
P ' !
338~ /a,' A . 220
¢ 3293708y &
370D 358
Lithoin U.S.A. PAGE 33

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS HMSK80-155556U, HMSK90-156515C,
COMPANY MODELS: HMSK90-156517C, HMSK100-159333V
Ref. Part
No. No. Part Name & Spec. Nos.

1 35385 Cylinder (Inc. 2, 20 & 72)
155556U, 156515C, 156517C
1 35371 Cylinder (Incl. 2, 20 & 72)
159333V

2 27652 Dowel Pin (All Specs Use This Part)

3 650820 | Screw, 1/4-20 x 1/2” (All Specs Use This Part)
4 30968 Oil Drain Extension (All Specs Use This Part)
5 30969 Extension Cap (All Specs Use This Part)

15 30699C | Governor Rod (Incl. 15A & 15B) (All Specs Use This Part)
15A | 30700 Governor Yoke (All Specs Use This Part)

15B | 650494 | Screw, 6-40 x 5/16” (All Specs Use This Part)
16 33454 Governor Lever (All Specs Use This Part)

17 29916 Governor Lever Clamp (All Specs Use This Part)
18 651028 | Screw, Torx T-15, 8-32 x 3/8”" (All Specs Use This Part)
19 34663 Speed Control Spring (All Specs Use This Part)
20 35319 Oil Seal (All Specs Use This Part)

25 36460 Blower Housing Baffle (All Specs Use This Part)
26 650561 | Screw, 1/4-20 x 5/8” (All Specs Use This Part)
28 30322 Lock Nut, 8-32 (All Specs Use This Part)

30 36245 Crankshaft (All Specs Use This Part)

35 29826 Screw, 10-32 x 3/4” (All Specs Use This Part)
36 29918 Lock Washer (All Specs Use This Part)

37 29216 Lock Nut, 10-32 (All Specs Use This Part)

38 29642 Retaining Ring (All Specs Use This Part)

40 34552 Piston, Pin & Ring Set (Std.)

40 34553 Piston, Pin & Ring Set (.010” OS)

40 34554 Piston, Pin & Ring Set (.020” OS)

41 34329A | Piston & Pin Ass'y (Std.) (Incl. 43)

41 34330A | Piston & Pin Ass'y (.010” OS) (Incl. 43)

41 34331A | Piston & Pin Ass’y (.020” OS) (Incl. 43)

42 34332 Ring Set (Std.)

42 34333 Ring Set (.010” OS)

42 34334 Ring Set (.020” OS)

43 27888 Piston Pin Retaining Ring

— 155556U, 156515C, 156517C

40 35776 Piston, Pin & Ring Set (Std.)

40 35777 Piston, Pin & Ring Set (.010” OS)

40 35778 Piston, Pin & Ring Set (.020” OS)

41 35773 Piston & Pin Ass'y (Std.) (Incl. 43)

41 35774 Piston & Pin Ass’y (.010” OS) (Incl. 43)

41 35775 Piston & Pin Ass’y (.020” OS) (Incl. 43)

42 35779 Ring Set (Std.)

42 35780 Ring Set (.010” OS)

42 35781 Ring Set (.020” OS)

43 35772 Piston Pin Retaining Ring

159333V

45 35373A | Connecting Rod Ass'y (Incl. 46, 47 & 49)
155556U

45 36898 Connecting Rod Ass'y (Incl. 47A & 49)
159333V

45 36897 Connecting Rod Ass'y (Incl. 47A & 49)
156515C, 156517C

46 650908 | Connecting Rod Bolt

47 650882 | Connecting Rod

155556U

47A | 651033 | Connecting Rod Bolt

156515C, 156517C, 159333V

PAGE 34 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

HMSK80-155556U, HMSK90-156515C,

COMPANY MODELS: HMSK90-156517C, HMSK100-159333V
Ref. Part
No. No. Part Name & Spec. Nos.

48 34034 Valve Lifter (All Specs Use This Part)
49 35374 Qil Dipper

155556U, 156517C
49 36896 Qil Dipper

156515C, 159333V
50 35375 Camshaft (MCR) (All Specs Use This Part)
60 33273A | Blower Housing Extension (All Specs Use This Part)
61 34126 Grommet Mounting Bracket (All Specs Use This Part)
62 650760 | Screw, 8-32 x 3/8” (All Specs Use This Part)
63 28545 Grommet (All Specs Use This Part)
65 650128 | Screw, 10-24 x 1/2” (All Specs Use This Part)
69 35262A* | Cylinder Cover Gasket (All Specs Use This Part)
70 35376 Cylinder Cover (Incl. 71, 75 & 80) (All Specs Use This Part)
71 35377 Crankshaft Bushing (All Specs Use This Part)
72 27642 Oil Drain Plug (All Specs Use This Part)
75 35319 Oil Seal (All Specs Use This Part)
80 31845 Governor Shaft (All Specs Use This Part)
81 30590A |Washer (All Specs Use This Part)
82 35378 Governor Gear Ass'y (Incl. 81)(All Specs Use This Part)
83 30588A | Governor Spool (All Specs Use This Part)
84 29193 Retaining Ring (All Specs Use This Part)
86 650833 | Screw, 1/4-20 x 1-3/16” (All Specs Use This Part)
87 650832 | Screw, 1/4-20 x 1-11/16” (All Specs Use This Part)
89 32589 Flywheel Key (All Specs Use This Part)
90 611093 | Flywheel (W/Ring Gear) (All Specs Use This Part)
92 650880 | Belleville Washer (All Specs Use This Part)
93 650881 | Flywheel Nut (All Specs Use This Part)
100 | 35135 Solid State Ignition (All Specs Use This Part)
101 |610118 |Spark Plug Cover (All Specs Use This Part)
102 | 650872 |Solid State Mounting Stud (All Specs Use This Part)
103 | 651007 |Screw, Torx T-15, 10-24 x 15/16” (All Specs Use This Part)
110 | 35253 Ground Wire (All Specs Use This Part)
110A | 35305 Ground Wire (All Specs Use This Part)
119 |36448* |Cylinder Head Gasket

155556U, 156515C, 156517C
119 |[36451* |Cylinder Head Gasket

159333V
120 | 36449 Cylinder Head (All Specs Use This Part)
125 | 27878A |Exhaust Valve (Std.) (Incl. 151) (All Specs Use This Part)
125 | 27880A | Exhaust Valve (1/32" OS) (Incl. 151) (All Specs Use This Part)
126 | 34035 Intake Valve (Std.) (Incl. 151) (All Specs Use This Part)
126 | 34036 Intake Valve (1/32” OS) (Incl. 151) (All Specs Use This Part)
127 | 650691 [Washer (All Specs Use This Part)
128 | 650690 |Belleville Washer

159333V
130 | 6021A Screw, 5/16-18 x 1-1/2" (All Specs Use This Part)
130A | 650713 | Screw, 5/16-18 x 5/8” (All Specs Use This Part)
130B | 650727 | Screw, 5/16-18 x 1-3/4” (All Specs Use This Part)
130C | 650694A | Screw, 5/16-18 x 2"

159333V
135 | 35395 Resistor Spark Plug (RJ19LM) (All Specs Use This Part)
139 | 33369 Governor Gear Bracket (All Specs Use This Part)
140 |650836 |Screw, 10-24 x 1/2” (All Specs Use This Part)
149 | 27882 Valve Spring Cap (All Specs Use This Part)
149A | 35862 Valve Spring Cap (All Specs Use This Part)
150 |[27881 Valve Spring (All Specs Use This Part)
151 | 32581 Valve Spring Keeper (All Specs Use This Part)
Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 35




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS HMSK80-155556U, HMSK90-156515C,
COMPANY MODELS: HMSK90-156517C, HMSK100-159333V
Ref. Part
No. No. Part Name & Spec. Nos.

169 | 27896A* | Breather Gasket (All Specs Use This Part)

170 | 28423 Breather Body (All Specs Use This Part)

171 | 28424 Breather Element (All Specs Use This Part)

172 | 28425 Valve Cover (All Specs Use This Part)

173 | 35350 Breather Tube (All Specs Use This Part)

174 | 650128 Screw, 10-24 x 1/2” (All Specs Use This Part)

178 | 29752 Nut & Lock Washer, 1/4-28 (All Specs Use This Part)
182 | 30088A | Screw, 1/4-20 x 1” (All Specs Use This Part)

183 | 34587A | Choke Bracket (All Specs Use This Part)

184 | 33263* Carburetor To Intake Pipe Gasket (All Specs Use This Part)
185 | 33877 Intake Pipe (All Specs Use This Part)

186 | 34667 Governor Link (All Specs Use This Part)

186B | 36652 Choke Spring (All Specs Use This Part)

200 | 34677 Control Bracket (Incl. 19, 203, 204 & 206) (All Specs Use This Part)
203 | 31342 Compression Spring (All Specs Use This Part)

204 | 650549 Screw, 5-40 x 7/16"

155556U

204 | 651029 Screw, Torx T-10, 5-40 x 7/16”

156515C, 156517C, 159333V

206 | 610973 Terminal (All Specs Use This Part)

207 | 33878 Throttle Link (All Specs Use This Part)

209 | 650821 Screw, 10-32 x 1/2” (All Specs Use This Part)

215 | 35440 Control Knob (All Specs Use This Part)

219 | 34586 Choke Rod (All Specs Use This Part)

220 | 35438 Choke Knob (All Specs Use This Part)

222 | 28820 Screw, 10-32 x 1/2" (All Specs Use This Part)

223 | 650378 Screw, Torx T-30, 5/16-18 x 1-1/8” (All Specs Use This Part)
224 | 27915A* | Intake Pipe Gasket (All Specs Use This Part)

260 | 35447A | Blower Housing (All Specs Use This Part)

261 | 650788 Screw, 5/16-18 x 3/4” (All Specs Use This Part)

262 | 29747B Screw, Torx T-40, 5/16-24 x 21/32” (All Specs Use This Part)
264A| 650802 Screw, 1/4-20 x 5/8” (All Specs Use This Part)

265 | 33272B | Cylinder Head Cover (All Specs Use This Part)

275 | 35056 Muffler (All Specs Use This Part)

276 | 31588 Locking Plate (All Specs Use This Part)

277 | 651002 Screw, 5/16-18 x 4-3/16” (All Specs Use This Part)
281 | 33013 Starter Bubble Cover (All Specs Use This Part)

282 | 650760 Screw, 8-32 x 3/8” (All Specs Use This Part)

285 | 35985B | Starter Cup (All Specs Use This Part)

287 | 29752 Nut & Lock Washer, 1/4-28 (All Specs Use This Part)
290 | 29774 Fuel Line (All Specs Use This Part)

291 | 30705 Fuel Line

155556U,156515C

291A| 30962 Fuel Line

156517C, 159333V

292 | 26460 Fuel Line Clamp (All Specs Use This Part)

295 | 35857 Fuel Shut-Off Valve (All Specs Use This Part)

298 | 650665 Screw, 1/4-15 x 3/4” (All Specs Use This Part)

300 | 34156A | Fuel Tank (Incl. 292 & 301)

155556U, 156515C

300A | 34186A | Fuel Tank (Incl. 292 & 301)

156517C, 159333V

301 | 35355 Fuel Cap

155556U, 156515C

301A| 35650 Fuel Cap

156517C, 159333V

304 | 35480 Fuel Cap Retainer

156517C, 159333V

PAGE 36 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS

HMSK80-155556U, HMSK90-156515C,

COMPANY MODELS: HMSK90-156517C, HMSK100-159333V
Ref. Part
No. No. Part Name & Spec. Nos.

305 | 35554 Oil Fill Tube (All Specs Use This Part)
307 | 35499 “O” Ring (All Specs Use This Part)
308 | 35540 Fill Tube Clip (All Specs Use This Part)
310 | 36205 Dipstick (All Specs Use This Part)
314 |650873 Screw, 1/4-20 x 3/4” (All Specs Use This Part)
315 |611111 Alternator Coil (18 Watt) (Incl. 323) (All Specs Use This Part)
323 | 611118 Terminal (All Specs Use This Part)
325 |29443 Wire Clip (All Specs Use This Part)
328 | 35062 Ignition Key (All Specs Use This Part)
329 |610973 Terminal (All Specs Use This Part)
335 | 35057A | Carburetor Cover (All Specs Use This Part)
336 | 650765 Screw, 10-32 x 1/2” (All Specs Use This Part)
338 | 28942 Screw, 10-32 x 3/8” (All Specs Use This Part)
340 | 34154 Fuel Tank Bracket (All Specs Use This Part)
341 | 34155 Fuel Tank Bracket (All Specs Use This Part)
342 | 650561 Screw, 1/4-20 x 5/8”" (All Specs Use This Part)
350 |570682 Primer Ass’y (All Specs Use This Part)
351 |32180C | Primer Line (All Specs Use This Part)
355 | 590574 Starter Handle (All Specs Use This Part)
364 | 33377 Carburetor Cover Bracket (All Specs Use This Part)
365 | 650767 Screw, 8-32 x 27/64” (All Specs Use This Part)
370 |36261 Instruction Decal (All Specs Use This Part)
370B | 34414 Warning Decal (All Specs Use This Part)
370C | 36501 Primer Decal (All Specs Use This Part)
370D | 36534 Lubrication Decal

155556U
370H | 35077 Choke Decal (All Specs Use This Part)
370K | 36695 Starter Decal (All Specs Use This Part)
380 | 632334A | Carburetor (Incl. 184)

155556U
380 | 632370A | Carburetor (Incl. 184)

156515C, 156517C, 159333V
390 |590733 Rewind Starter (All Specs Use This Part)
396 |33329D | Electric Starter Motor (120 Volt)(Optional)
400 | 36450B | Gasket Set (Incl. Iltems Marked *)

155556U, 156515C, 156517C
400 | 36452A | Gasket Set (Incl. Iltems Marked *)

159333V
420 | 730226 SAE 5W30 4-Cycle Engine Oil (Quart) (All Specs Use This Part)
900 ||910303 Replacement Engine
900 |[|756285A | Replacement Short Block

155556U
900 | 756319 Replacement Short Block

156515C
900 ||910303 Replacement Eninge
900 |[|756285A | Replacement Short Block

156517C, 159333V
Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 37




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: 820-016B & 820-016C

MODEL and SERIAL 5%?:!
NUMBERS HERE

PAGE 38 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY

MODELS: 820-016B & 820-016C

Ref. Part
No. No. Part Name & Spec. Nos.

772098A| Transaxle Cover
780155 | Needle Bearing
770088 | Transaxle Case

B | 778247 | Output Gear (35 teeth-steel)
778253 | Spur Gear (15 teeth-steel)
792138 | Shift Key

784216 | Shift Collar

10 784342 | Shift Rod & Fork

11 778246 | Bevel Gear (33 teeth-steel)

1
2
3
4
5 776275 | Output Shaft
6
7
8
9

13 778198 | Bevel Gear (16 teeth-steel)
14 778197 | Bevel Pinion (10 teeth-steel)
15 778248 | Ring Gear (31 teeth)

16 786027 | Drive Block

17 786019 | Drive Pin

20 792077 | Steel Ball

21 792078 | Set Screw 3/8-16 x 3/8"
22 792079 | Spring

24 780071 | Thrust Bearing

25 792129A| Screw 5/16-18 x 1-3/8"
25A | 792073 | Screw 1/4-20 x 1-1/4"

26 792018 | Retaining Ring

27 792018 | Retaining Ring

28 788040 | Retaining Ring

29 780072 | Thrust Washer

30 780108 | Thrust Washer

31 780128 | Thrust Washer

31A | 780107 | Washer

31B | 780042 | Thrust Washer

36 790043 | Brake Disk

37 790007 | Brake Pad Plate

38 799021 | Brake Pad (pkg of 2)

39 786026 | Dowel Pin

40 792076A| Flat Washer

41A | 790047 | Brake Lever

42 792073 | Screw 1/4-20 x 1-1/4"
42A | 792085A| Screw 1/4-20 x 2-1/4"

43 792075 | Locknut 5/16-24

44 790025 | Brake Pad Holder

45 786067 | Spacer (13/16" OD)

46 786086 | Brake Lever Bracket

47 774832 | Axle (12-5/16" long)

48 774831 | Axle (16-3/16" long)

49 778216A| Spur Gear (41 teeth-steel)
50 778206A| Spur Gear (35 teeth-steel)
51 778205A| Spur Gear (30 teeth-steel)
52 778204A| Spur Gear (25 teeth-steel)
53 778203A| Spur Gear (22 teeth-steel)
54 778273 | Spur Gear (19 teeth-steel)
57 778199 | Spur Gear (15 teeth-steel)
58 778200 | Spur Gear (20 teeth-steel)
59 778201 | Spur Gear (25 teeth-steel)
60 778202 | Spur Gear (28 teeth-steel)

794513 | 6-Speed Replacement Transaxle

776291 | Countershaft & Gear (9 tooth gear)

12 778245 | Input Bevel Pinion (13 teeth-steel)

18 786121 | Neutral Spacer (.350/.340 thick)
18A | 786122 | Neutral Spacer (.276/.268 thick)

Lithoin U.S.A.

WWW.mymowerparts.com

PAGE 39




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS
COMPANY MODELS: 820-016B & 820-016C

Ref. Part
No. No. Part Name & Spec. Nos.

61 778208 Spur Gear (31 teeth-steel)
65 780139 Thrust Washer
66 776274 Input Shaft (3.866" long)
67 | 776313 Shifter & Brake Shaft
71 788069 Square Cut Seal
71A| 792145 Pushnut 1/2"
72 792165 Threaded Plug (plastic)
72A| 788091 “O” Ring
79 792144 Brake Spring
81 786081 Roller Chain (No. 41 chain, 24 links)
82 | 786082 Sprocket (9 teeth)
83 786123 Sprocket (18 teeth)
84 | 786131 Bearing Cap
87 | 788042 Oil Seal
88 780119 Ball Bearing
89 780050 Ball Bearing
90 | 788067B| Grease (32 oz. bottle Bentonite Grease)
96 780084 Thrust Bearing
97 | 780051 Thrust Washer
98 | 780165 Flat Washer
99 | 788077 “O” Ring
100 780166 Cupped Washer
101 774833 Differential Carrier (threaded holes)
102 774834 Differential Carrier
103 792020 Screw 1/4-20 x 2-1/4"
104 792006 Lockwasher 1/4"
105 780153 Washer
106 786144 Sleeve
107 780152 Needle Bearing (closed end)
108 780150 Needle Bearing
109 792001 “O” Ring
110 786142 Sleeve
111 788071 Square Cut Ring
112 780168 Needle Bearing (closed end)
113 786143 Sleeve
114 780151 Needle Bearing (closed end)
115 786145 Sleeve
116 788070 Square Cut Ring
117 780031 Needle Bearing
150 510334 Gasket Eliminator (Loctite No. 515)

820-016B
150 788093 Liquid Gasket RTV Silicone
820-016C
PAGE 40 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS 930-008.A, 930-009 A,
COMPANY MODELS: 930-010,A, 930-054,A, 930-055,A

MODEL and SERIAL

NUMBERS HERE

Lithoin U.S.A. PAGE 41

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS 930-008,A, 930-009,A,
COMPANY MODELS: 930-010,A, 930-054,A, 930-055,A
Ref. Part
No. No. Part Name & Spec. Nos.

794534A | 4-Speed Replacement Transaxle

930-008, 930-008A

794528A | 5-Speed Replacement Transaxle

930-009, 930-009A, 930-054, 930-054A

794603 6-Speed Replacement Transaxle

930-010, 930-010A, 930-055, 930-055A

772108A | Transaxle Cover

780086A | Needle Bearing

770102A | Transaxle Case

776260A | Countershaft

776219B | Output Shaft & Pinion

778139 Output Gear

778136 Spur Gear (15 teeth-steel)

792136A | Shifter Key

A | 792047 Woodruff Key No. 9

930-008A, 930-009A, 930-010A, 930-054A, 930-055A
9 784352 Shifter Collar

10 | 784355 Shift Rod & Fork

11 | 778229 Bevel Gear (42 teeth-steel)

12 | 778113A | Input Bevel Pinion

13 | 778221 Bevel Gear

14 | 778068 Bevel Pinion Gear

15 | 778260 Ring Gear

17 | 786139 Drive Pin

18 786102 Spacer

20 | 792077 Steel Ball 5/16" dia.

21 | 792078 Set Screw 3/18-16 x 3/8"

22 | 792079 Spring

23 | 788061 Seal Ring

25 792073 Screw 1/4-20 x 1-1/4"

26 | 792125 Retaining Ring (pkg of 2)

27 | 792035 Retaining Ring

28 | 788040 Retaining Ring

29 | 780072 Thrust Washer

30 | 780108 Thrust Washer

31 | 780001 Washer

32 | 792001 “O” Ring

33 | 788051A | Metric Ring

930-008, 930-009, 930-010, 930-054, 930-055

33 | 788095 Square Cut Ring

930-008A, 930-009A, 930-010A, 930-054A, 930-055A

34 | 780105A | Flanged Bushing

35 | 780118A | Flanged Bushing

36 | 790003 Brake Disk

37 | 790007 Brake Pad Plate

38 | 799021 Brake Pad (pkg of 2)

39 786026 Dowel Pin

40 792076A | Flat Washer

41A | 790047 Brake Lever

930-008, 930-009, 930-010

41A | 790079 Brake Lever

930-008A, 930-009A, 930-010A, 930-054, 930-054A, 930-055, 930-055A

42 | 792073 Screw 1/4-20 x 1-1/4"

42A | 792085A | Screw 1/4-20 x 2-1/4"

43 | 792075 Lock Nut 5/16-24

44 | 790025 Brake Pad Holder

45 | 786067 Spacer (13/16" OD)

930-008, 930-009, 930-010

OO ~NO U WN P

PAGE 42 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

COMPANY MODELS: 930-010,A, 930-054,A, 930-055,A
Ref. Part
No. No. Part Name & Spec. Nos.
45 | 786066 Spacer (1/2" OD)
930-008A, 930-009A, 930-010A, 930-054, 930-054A, 930-055, 930-055A
46 786086 Brake Lever Bracket
47 | 774690 | Axle (11-15/16" long)
48 774691 Axle (16-1/2" long)
49 | 778215 Spur Gear (37 teeth-steel)
50 | 778125 Spur Gear (35 teeth)
930-010, 930-010A, 930-055, 930-055A
50 | 778124A | Spur Gear (30 teeth)
930-008, 930-008A, 930-009, 930-009A, 930-054, 930-054A
51 | 778124A | Spur Gear (30 teeth)
930-010, 930-010A, 930-055, 930-055A
51 | 778123A | Spur Gear (25 teeth)
930-008, 930-008A, 930-009, 930-009A,930-054, 930-054A
52 | 778273 Spur Gear (19 teeth-steel)
930-008, 930-008A
52 | 778122A | Spur Gear (22 teeth)
930-009, 930-009A, 930-054, 930-054A
52 | 778123A | Spur Gear (25 teeth)
930-010, 930-010A, 930-055, 930-055A
53 | 778273 Spur Gear (19 teeth-steel)
930-009, 930-009A, 930-054, 930-054A
53 | 778122A | Spur Gear (22 teeth)
930-010, 930-010A, 930-055, 930-055A
54 | 778273 Spur Gear (19 teeth-steel)
930-010, 930-010A, 930-055, 930-055A
56 | 778230 Spur Gear (12 teeth-steel)
930-010, 930-010A, 930-055, 930-055A
57 | 778126A | Spur Gear (20 teeth)
930-008, 930-008A, 930-009, 930-009A, 930-054, 930-054A
57 | 778151 Spur Gear (15 teeth)
930-010, 930-010A, 930-055, 930-055A
58 | 778127A | Spur Gear (25 teeth)
930-008, 930-008A, 930-009, 930-009A, 930-054, 930-054A
58 | 778126A | Spur Gear (20 teeth)
930-010, 930-010A, 930-055, 930-055A
59 | 778163 Spur Gear (31 teeth)
930-008, 930-008A
59 | 778128A | Spur Gear (28 teeth)
930-009, 930-009A, 930-054, 930-054A
59 | 778127A | Spur Gear (25 teeth)
930-010, 930-010A, 930-055, 930-055A
60 |778163 Spur Gear (31 teeth)
930-009, 930-009A, 930-054, 930-054A
60 |778128A | Spur Gear (28 teeth)
930-010, 930-010A, 930-055, 930-055A
61 |778163 Spur Gear (31 teeth)
930-010, 930-010A, 930-055, 930-055A
63 |786071 Countershaft Spacer (1-1/8" x 3/8")
930-008, 930-008A, 930-009, 930-009A, 930-054, 930-054A
64 | 786072 Brake Shaft Spacer (1-3/8" x 3/8")
930-008, 930-008A, 930-009, 930-009A, 930-054, 930-054A
65 780109 Thrust Washer
66 |776135 Input Shaft (3.687" long)
67 | 776315A | Shifter & Brake Shaft (4-keyed)
68 |786116A | Plug
69 780051 Thrust Washer
Lithoin U.S.A.

PAGE 43

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TECUMSEH PRODUCTS 930-008,A, 930-009.A,
COMPANY MODELS: 930-010,A, 930-054,A, 930-055,A
Ref. Part
No. No. Part Name & Spec. Nos.

70 786118 Spacer
71 788069 Square Cut Seal
72 792074 Threaded Plug
930-008, 930-009
72 792165 Threaded Plug (plastic)
930-008A, 930-009A, 930-010, 930-010A, 930-054, 930-054A, 930-055, 930-055A
72A| 788091 “O” Ring
930-008A, 930-009A, 930-010, 930-010A, 930-054, 930-054A, 930-055, 930-055A
76 | 780090 Thrust Washer
77 788078A| Retaining Ring (pkg of 2)
79 792144 Brake Spring
81 786081 Roller Chain (No. 41 chain, 24 links)
82 786082 Sprocket (9 teeth)
83 792123 Sprocket (18 teeth)
90 | 788067B| Grease (32 oz. bottle Bentonite Grease)
103 792166 Screw 1/4-20 x 2"
930-054, 930-054A, 930-055, 930-055A
104 | 792167 Locknut 1/4-20
930-054, 930-054A, 930-055, 930-055A
150 510334 Gasket Eliminator (Loctite #515)
930-008, 930-008A, 930-009, 930-009A, 930-010, 930-010A, 930-054, 930-054A, 930-055
150 788093 Liquid Gasket RTV Silicone
930-055A

PAGE 44 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

CARBURETOR NO. 632107A

Ref.| Part
No. | No. Part Name

632107A | Carburetor (Incl. 184 of Engine Parts List)
1 631615 | Throttle Shaft & Lever Assembly

2 631767 | Throttle Return Spring

6 631036 | Throttle Shutter

7 650506 | Shutter Screw

10 632108 | Choke Shaft & Lever Assembly

14 | 631815 | Choke Shutter

15 630735 | Choke Positioning Spring

16 |631807 | FuelFitting

17 |650417 | Throttle Crack Screw/Idle Speed Screw
18 |630766 | Tension Spring

20 |*631838 | Idle Mixture Screw

21 |630766 | TensionSpring

22 1630739 | Idle Mixture Screw Washer

23 |*630740 | Idle Mixture Screw “O” Ring

25 631951 | Float Bowl Ass'y. (Incl. 32 & 33)

27 |*631024 | Float Shaft

28 1632019 | Float

29 |*631028 | Float Bowl “O” Ring

30 |*631021 | Inlet Needle, Seat & Clip (Incl. 31)

31 |*631022 | SpringClip

32 |27136A | Bowl Drain Assembly

33 | *27554 Drain Plunger Gasket

40 |[*31839 Main Adj. Screw Ass'y. (Incl. 41 thru 44)
41 | *630740 | High Speed Mixture Screw “O” Ring

42 1630739 | High Speed Mixture Screw Washer

43 | 630738 | High Speed Mixture Screw Tension Spring
44 |*27110 | Bowl Nut Washer

47 |*630748 | Welch Plug, Idle Mixture Well

48 |*631027 | Welch Plug, Atmospheric Vent

60 |31840 Repair kit (Incl. Items Marked *)

Ref. | Part
No. No. Part Name
632334A | Carburetor (Incl. 184 of Engine Parts

List)

1 | 631776A | Throttle Shaft & Lever Assembly

2 | 631970 Throttle Return Spring

6 | 631778 | Throttle Shutter

7 650506 Shutter Screw

10 | 632112 Choke Shaft & Lever Assembly

14 | 632174 Choke Shutter

15 | 630735 | Choke Positioning Spring

16 | 632164 Fuel Fitting

17 | 650417 Throttle Crack Screw/Idle Speed Screw
18 | 630766 Tension Spring

20 | *632281 | Idle Mixture Screw

21 | 630766 Tension Spring

22 | 630739 Idle Mixture Screw Washer

23 | *630740 | Idle Mixture Screw “O” Ring

25 | 631951 Float Bowl Ass'y. (Incl. 32 & 33)

27 | *631024 | FloatShaft

28 | 632019 | Float

29 | *631028 | Float Bowl “O” Ring

30 | *631021 | Inlet Needle, Seat & Clip (Incl. 31)
31 | 631022 Spring Clip

32 | 27136A | Bowl Drain Assembly

33 | 27554 Drain Plunger Gasket

40 | *632239 | Main Adj. Screw Ass'y. (Incl. 41 thru 44)
41 | *630740 | High Speed Mixture Screw “O” Ring
42 | 630739 High Speed Mixture Screw Washer
43 | 630738 High Speed Mixture Screw Tension
Spring

44 | *27110 Bowl Nut Washer

47 | *630748 | Welch Plug, Idle Mixture Well

48 | *631027 | Welch Plug, Atmospheric Vent

3. 60 | 632347 Repair kit (Incl. Items Marked *)

Lithoin U.S.A. PAGE 45

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

CARBURETOR NO. 632364

Ref. | Part
No. No. Part Name

632364 Carburetor (Inc. 184 of engine parts list)
1 |632133A | Throttle Shaft & Lever Assembly

2 632169 Throttle Return Spring

4 1631184 Dust Seal Washer

5 |631183 | DustSeal (Throttle)
6

7

9

632168 | Throttle Shutter

650506 | Shutter Screw

632138 | AirVane

10 | 632343 | Choke Shaft & Lever Assembly
11 |632136 Choke Return Spring

11A| 632135 Compression Spring

14 | 632137 Choke Shutter

15 | 630735 | Choke Positioning Spring

16 |632164 Fuel Fitting

23 1630740 | “O”"Ring

25 1631700 Float Bowl

27 1631024 | FloatShaft

28 | 632019 Float

29 |631028 Float Bowl “O” Ring

30 |631021 Inlet Needle, Seat & Clip (Incl. 31)
31 |631022 Spring Clip

40 |632359 High Speed Bowl! Nut

44 1631334 | Bowl Nut Washer

48 1631027 Welch Plug, Atmospheric Vent

Ref. | Part
No. No. Part Name

632334A | Carburetor (Incl. 184 of Engine Parts List)
1 | 631776A | Throttle Shaft & Lever Assembly

2 | 631970 | Throttle Return Spring

6 | 631778 | Throttle Shutter

7 | 650506 | Shutter Screw

10 | 632112 | Choke Shaft & Lever Assembly

14 | 632174 | Choke Shutter

15 | 630735 | Choke Positioning Spring

16 | 632164 | FuelFitting

17 | 650417 | Throttle Crack Screw/Idle Speed Screw
18 | 630766 | Tension Spring

20 | *632281 | Idle Mixture Screw

21 | 630766 | TensionSpring

22 | 630739 | Idle Mixture Screw Washer

23 | *630740 | Idle Mixture Screw “O” Ring

25 | 631951 | Float Bowl Ass'y. (Incl. 32 & 33)

27 | *631024 | Float Shaft

28 | 632019 | Float

29 | *631028 | Float Bowl “O” Ring

30 | *631021 | Inlet Needle, Seat & Clip (Incl. 31)
31 | 631022 | SpringClip

32 | 27136A | Bowl Drain Assembly

33 | 27554 Drain Plunger Gasket

40 | *632239 | Main Adj. Screw Ass'y. (Incl. 41 thru 44)
41 | *630740 | High Speed Mixture Screw “O” Ring
42 | 630739 | High Speed Mixture Screw Washer
43 | 630738 | High Speed Mixture Screw Tension
Spring

44 | *27110 Bowl Nut Washer

47 | *630748 | Welch Plug, Idle Mixture Well

48 | *631027 | Welch Plug, Atmospheric Vent

60 | 632347 | Repair kit (Incl. tems Marked *)

PAGE 46 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

CARBURETOR NO. 632371A

Ref. | Part
No. No. Part Name

632371A | Carburetor (Incl. 184 of Engine Parts List)
1 31834 Throttle Shaft & Lever Assembly

2 631767 Throttle Return Spring

6 631036 Throttle Shutter

7 650506 Shutter Screw

10 | 632373 Choke Shaft

14 | 632372 Choke Shutter

15 | 630735 Choke Positioning Spring

16 | 632164 Fuel Fitting

17 | 650417 Throttle Crack Screw/Idle Speed Screw
18 | 630766 Tension Spring

20 | *631838 | Idle Mixture Screw

21 | 630766 Tension Spring

22 | 630739 Idle Mixture Screw Washer

23 | *630740 | Idle Mixture Screw “O” Ring

25 | 631951 Float Bowl Assembly

27 | *631024 | Float Shaft

28 | 632019 Float

29 |*631028 | Float Bowl “O” Ring

30 | *631021 | Inlet Needle, Seat & Clip (Incl. 31)

31 | 631022 Spring Clip

32 | 27136A Bowl Drain Assembly

33 | 27554 Drain Plunger Gasket

40 | *31839 Main Adj. Screw Ass'y. (Incl. 41 thru 44)
41 | *630740 | High Speed Mixture Screw “O” Ring

42 | 630739 High Speed Mixture Screw Washer

43 | 630738 High Speed Mixture Screw Tension Spring
44 | *27110 Bowl Nut Washer

47 *630748 | Welch Plug, Idle Mixture Well

48 | *631027 | Welch Plug, Atmospheric Vent

60 | 31840 *Repair Kit (Incl. items marked *)

CARBURETOR NO. 632379A

Part
No. Part Name

632379A | Carburetor (Incl. 184 of Engine Parts List)
31834 Throttle Shaft & Lever Assembly
631767 | Throttle Return SprinG

631036 | Throttle Shutter

650506 | Shutter Screw

632373 | Choke Shaft

632372 | Choke Shutter

630735 | Choke Positioning Spring

632164 | Fuel Fitting

650417 | Throttle Crack Screw/Idle Speed Screw
630766 | Tension Spring

*631838 | Idle Mixture Screw

630766 | Tension Spring

630739 | Idle Mixture Screw Washer

*630740 | Idle Mixture Screw “O” Ring

631951 | Float Bowl Ass'y. (Incl. 32 & 33)
*631024 | Float Shaft

632019 | Float

*631028 | Float Bowl “O” Ring

*631021 | Inlet Needle, Seat & Clip (Incl. 31)
631022 | SpringClip

27136A | Bowl Drain Assembly

27554 Drain Plunger Gasket

*31839 | Main Adj. Screw Ass'y. (Incl. 41 thru 44)
*630740 | High Speed Mixture Screw “O” Ring
630739 | High Speed Mixture Screw Washer
630738 | High Speed Mixture Screw Tension Spring
*27110 Bowl Nut Washer

*630748 | Welch Plug, Idle Mixture Well

*631027 | Welch Plug, Atmospheric Vent

31840 *Repair Kit (Incl. items marked *)

Lithoin U.S.A. PAGE 47

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

CARBURETOR NO. 632589

Ref. | Part
No. No. Part Name

632589 | Carburetor (Incl. 184 of Engine Parts List)
1 631615 | Throttle Shaft & Lever Assembly

2 631767 | Throttle Return Spring

4 631184 | Dust Seal Washer

5 631183 | Dust Seal (Throttle)
6

7

632590 | Throttle Shutter

650506 | Shutter Screw

16 | 632164 | FuelFitting

25 | 631867 | Float Bowl

27 | *631024 | FloatShaft

28 | 632019 | Float

29 | *631028 | Float Bowl “O” Ring

30 | *631021 | Inlet Needle, Seat, & Clip (Incl. 31)

31 | 631022 | SpringClip

35 | 36045 Primer Bulb/Retainer Ring

35A| 632647 | PrimerBulb Filter

40 | *632591 | Main Adj. Screw Ass'y. (Incl. 41 thru 44)
41 | *630740 | High Speed Mixture Screw “O” Ring

42 | 630739 | High Speed Mixture Screw Washer

43 | 630738 | High Speed Mixture Screw Tension Spring
44 | *27110 | Bowl Nut Washer

48 | *631027 | Welch Plug, Atmospheric Vent

60 | 632592 | Repair kit (Incl. Items Marked *)

CARBURETOR NO. 632642

Ref. | Part
No. | No. Part Name

632642 | Carburetor (Incl. 184 of Engine Parts List)
1 | 632538 | Throttle Shaft & Lever Assembly
6 | 631621 | Throttle Shutter
7 | 650506 | Shutter Screw
10 | 632566 | Choke Shaft & Lever Assembly
14 | 631815 | Choke Shutter
15| 630735 | Choke Positioning Spring
16 | 632164 | FuelFitting

25| 631951 | Float Bowl Assy. (Incl. 32 & 33)

26 | 632386 | FloatDampening Spring

27 | 631024 | FloatShaft
28 | 632019 | Float
29 | 631028 | Float Bowl “O” Ring
30 | 631021 | Inlet Needle, Seat & Clip (Incl. 31)
31| 631022 | SpringClip
32| 27136A | Bowl Drain Assy.
33| 27554 Drain Plunger Gasket

40 | 632682 | High Speed Bowl Nut

44 | 27110 Bowl Nut Washer

48 | 631027 | Welch Plug, Atmospheric Vent

PAGE 48 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

CARBURETOR NO. 632979

Ref. | Part
No. | No. Part Name

632980 Carburetor (Incl. 184 of Engine Parts List)

1 632947 Throttle Shaft & Lever Ass'y.
2 632928 Throttle Return Spring

3 632926 Dust Seal Retainer

3A | 632950 Dust Seal Retainer Screw
3B | 632949 Spacer

4 632939A | Dust Seal Washer

5 632929A | Dust Seal

6 632930 Throttle Shutter

7 632931 Throttle Shutter Screw

17 | 632946 Idle Speed Screw

20 | 632989 Idle Mixture Screw

21 |632912 Idle Tension Spring

27 632916 Hinge Pin

28 |*632915 | MeteringLever

30 |*632918 | InletNeedle

31 |632920 Metering Lever Spring

34 |632917 Metering Lever Pin Screw

45 |*632919 | Fuellnlet Screen

48 | *632902 | WelchPlug

50 |*632904 | Diaphragm (Includedin 60 & 70)

51 |*632903 | Cover Gasket (Included in 60 & 70)
52 | 632905 Cover

53 | 632906 Cover Screw

60 |632933 Repair kit (Incl. Items Marked *)
62 |*632908 | Pump Diaphragm (Included in 60 & 70)
63 |*632907 | Pump Gasket (Included in 60 & 70)
64 |632988 Pump Cover

65 | 632945 Pump Cover Screw

70 |632934 Diaghragm/Gasket Set (Incl. 50, 51, 62 &
63)

Ref. | Part
No. No. Part Name

632980 Carburetor (Incl. 184 of Engine Parts List)

1 632947 | Throttle Shaft & Lever Ass'y.
2 632928 Throttle Return Spring

3 632926 Dust Seal Retainer

3A | 632950 Dust Seal Retainer Screw
3B | 632949 Spacer

4 632939A | Dust Seal Washer

5 632929A | Dust Seal

6 632930 Throttle Shutter

7 632931 Throttle Shutter Screw

17 632946 Idle Speed Screw

20 | 632989 Idle Mixture Screw

21 632912 Idle Tension Spring

27 632916 Hinge Pin

28 | *632915 | MeteringLever

30 | *632918 | InletNeedl

31 632920 Metering Lever Spring

34 632917 Metering Lever Pin Screw

45 | *632919 | Fuellnlet Screen

48 | *632902 | Welch Plug

50 | *632904 | Diaphragm (Includedin 60 & 70)

51 *632903 | Cover Gasket (Included in 60 & 70)
52 632905 Cover

53 632906 Cover Screw

60 632933 Repair kit (Incl. Items Marked *)

62 *632908 | Pump Diaphragm (Included in 60 & 70)
63 *632907 | Pump Gasket (Included in 60 & 70)
< 64 632988 Pump Cover

65 632945 Pump Cover Screw

-
T

< renaim = 70 | 632934 | Diaghragm/Gasket Set (Incl. 50, 51, 62 &
SR 63)
ED
Lithoin U.S.A. PAGE 49

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

CARBURETOR NO. 640025

Ref. | Part
No. | No. Part Name

640025 | Carburetor (Incl. 184 or Engine Parts list)
1 631615 | Throttle Shaft & Lever Assembly

2 631767 | Throttle Return Spring

4 631184 | Dust Seal Washer

5 631183 | Dust Seal (Throttle)

6 631036 | Throttle Shutter

7 650506 | Shutter Screw

16 | 632164 | FuelFitting

17 | 650417 | Throttle Crack Screw/Idle Speed Screw
18 | 630766 | Tension Spring

20 | 640018 | Idle Restrictor Screw

20A| 640053 | Idle Restrictor Screw Cap

25 | 631867 | FloatBowl

27 | 631024 | FloatShaft

28 | 632019 | Float

29 | 631028 | Float Bowl “O” Ring

30 | 631021 | Inlet Needle, Seat, & Clip (Incl. 31)
31 | 631022 | SpringClip

35 | 36045 Primer Bulb/Retainer Ring

36 | 640019 | Main Nozzle Tube

37 632547 | “O”Ring, Main Nozzle Tube

40 | 640015 | High Speed Bowl Nut

44 | 27110 Bowl Nut Washer

47 | 630748 | Welch Plug, Idle Mixture Well

48 | 631027 | Welch Plug, Atmospheric Vent

CARBURETOR NO. 640073

Ref. Part
No. No. Part Name

640073 Carburetor (Incl. 184 of Engine Parts List
631615 | Throttle Shaft & Lever Assembly
631767 Throttle Return Spring

631184 | Dust Seal Washer

631183 Dust Seal (Throttle)

631036 | Throttle Shutter

650506 Shutter Screw

16 632527 Fuel Fitting

17 651025 Throttle Crack Screw/Idle Speed Screw
18 630766 Tension Spring

20 640016 Idle Restrictor Screw

20A 640053 Idle Restrictor Screw Cap

25 631867 Float Bowl

27 631024 | FloatShaft

28 632019 | Float

29 631028 Float Bowl “O” Ring

30 631021 Inlet Needle, Seat, & Clip (Incl. 31)
31 631022 Spring Clip

35 36045 Primer Bulb/Retainer Ring

36 632735 Main Nozzle Tube

37 632547 “O” Ring, Main Nozzle Tube

40 640074 | High Speed Bowl Nut

44 27110 Bowl Nut Washer

47 630748 | Welch Plug, Idle Mixture Well

48 631027 | Welch Plug, Atmospheric Vent

PAGE 50 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REWIND STARTER NO. 590690

Ref. Part
No. No. Part Name

590690 | Rewind Starter & Housing Ass'y.
650987 | Retainer Screw, 10-24 x 1-3/8"
650985 | Pawl Screw, 12-24 x 11/64"
650147 | Washer

590691 | Pawl Spring

590692 | Pawl

590693 | Pulley

590562 | Rewind Spring

590639 | Starter Rope (#4 rope, 71" long)
590452 | Starter Handle

B
hRooouhwrk

Ref. | Part
1 No. | No. Part Name

590702 | Recoil Starter

590599A] Spring Pin (Incl. 4)

590600 | Washer

590696 | Retainer

590601 | Washer

590697 | Brake Spring

590698 | Starter Dog

590699 | Dog Spring

590700 | Pulley & Rewind Spring Ass'y.

1 |590703 | Starter Housing Ass'y. (40 degree

grommet)

12 | 590535 | Starter Rope ( 98" x 9/64" dia.)

13 |590701 | Starter Handle

]
P oO~NOOhWNPRE

Lithoin U.S.A. PAGE 51

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REWIND STARTER NO. 590707

Ref. |Part
No. |No. Part Name

590707 | Rewind Starter

590599A] Spring Pin (Incl. No. 4)
590600 | Washer

590696 | Retainer

590601 | Washer

590697 | Brake Spring

590698 | Starter Dog

590699 | Dog Spring

590709 | Pulley & Rewind Spring Ass'y
590708 | Starter Housing Ass'y

590535 | Starter Rope (98" x 9/16" dia.)
590574 | Mitten Grip Handle (Not included in
with starter)

B e
BEREo~ourwNr

STARTER NO. 590712

Ref. | Part
No. |No. Part Name

590712 |Rewind Starter

590599A | Spring Pin (Incl. 4)

590600 |Washer

590696 |Retainer

590601 |Washer

590697 |Brake Spring

590698 | Starter Dog

590699 |Dog Spring

590709 |Pulley & Rewind Spring Ass'y.
590713 |Starter Housing Ass'y.

590535 | Starter Rope (Length 98" x 9/64"
dia.)

590701 |Starter Handle

PR
Rho~ouhrwnk

[EnY
w

PAGE 52 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REWIND STARTER NO. 590732

Ref. | Part
No. | No. Part Name

590732 |Rewind Starter

590599A|Spring Pin (Incl. 4)

590600 |Washer

590696 |Retainer

590601 |Washer

590697 |Brake Spring

590698 |Starter Dog

590699 |Dog Spring

590700 [Pulley Ass'y. (Incl. 9 & 10)

1 590695 |[Starter Housing Ass'y. (40 degree
grommet)

12 590535 |Starter Rope (Length 98" x 9/64"
dia.)

13 590701 |[Starter Handle

RPoO~NOOThWNPRE

REWIND STARTER NO. 590733

Ref. | Part.
No. No. Part Name

590733 |Rewind Starter

590599A| Spring Pin (Incl. 4)

590600 | Washer

590696 | Retainer

590601 | Washer

590697 | Brake Spring

590698 | Starter Dog

590699 |Dog Spring

590709 | Pulley & Rewind Spring Ass'y.
590734 | Starter Housing Ass'y.

590535 | Starter Rope (Length 98" x 9/64"
dia.)

590574 | Mitten Grip Handle(Not included
with starter)

O~NO O WN P

B
N

A
w

Lithoin U.S.A. PAGE 53

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REWIND STARTER NO. 590736

Ref. Part
No. No. Part Name

590736 |Rewind Starter

590599A| Spring Pin (Incl. 4)

590600 [Washer

590696 |[Retainer

590601 |Washer

590697 |Brake Spring

590698 | Starter Dog

590699 |Dog Spring

590700 |Pulley & Rewind Spring Ass'y.
11 590705 |Starter Housing Ass'y.

12 590535 | Starter Rope (98" x 9/64" dia.)
13 590701 |Starter Handle

ONOOTRWNPE

REWIND STARTER NO. 590742

Ref. Part
No. No. Part Name

590742 |Rewind Starter
3 590740 |Retainer
6 590616 |Starter Dog
7 590617 |Dog Spring
8 590645A| Pulley & Rewind Spring Ass'y.
11 590647 |Starter Housing Ass'y.
12 590535 | Starter Rope (Length 98" x 9/64"
dia.)
13 590574 | Mitten Grip Handle (Not included
with starter)
14 590741 |Locking Tab

PAGE 54 Lithoin U.S.A.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

ELECTRIC STARTER MOTOR NO. 33290D

Ref. | Part
No. Part Name

33290D | Electric Starter Motor

31749 Retainer Ring

33522 Spring Retainer

33769 Anti-drift Spring

33524 Nut & Gear

35911 Thrust Washer

35461 Drive End Cap Assy. (Incl. No. 7)
35450 "O" Ring

35912 Armature

35459A | Housing Assy.

10A | 35452A | Brush Card Assy.

13 590500 | Thrust Washer

14 33441 Ground Screw

15 35453 Commutator End Cap Assy. (Incl. No. 7)
16A | 35454 Switch Box Assy. (Incl. No. 26)
24 35462 Case Bolt

25 35456 Ground Screw

27A | 650819 | Screw, 6-32 x 2-1/2

30 32450B | Extension Cord (10'6")

31 650759 | Screw, Torx T-30, 1/4-20 x 23/32
50 730623 | Starter Switch Repair Kit

zZ
154

©CoO~NOUDWNPE

ELECTRIC STARTER MOTOR NO. 33328D

Ref. Part
No. No. Part Name

33328D | Electric Starter Motor

33842 | RetainerRing

33430 | Spring Retainer

33431 | Anti-drift Spring

33432 | Gear

35893 | Nut & Retainer (Incl. No. 1)

35449 | Drive End Cap Assy. (Incl. No. 7)
35450 | "O"Ring

35914 | Armature

35451A | Housing Assy.

10 35452A | Brush Card Assy.

11 35911 | Thrust Washer

13 590500 | Thrust Washer

14 33441 | Ground Screw

15 35453 | Commutator End Cap Assy. (Incl. No.7)
16 35454 | Switch Box Assy. (Incl. No. 26)

22 35455 | Case Bolt

23 35456 | Ground Screw

24 33451 | Dust Cover

26 650819 | Screw, Hex hd. self-tap, 6-32 x 2-1/2
29 32450B | Extension Cord (10'6")

30 30063 | Screw, T-30 Hex washer hd. Sems,
1/4-20 x 1/2

31 650820 | Screw, 1/4-20 x 1/2

50 730623 | Starter Switch Repair Kit

CO~NOUITDAWNPE

Lithoin U.S.A. PAGE 55

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

ELECTRICSTARTERMOTORNO.33329D

Ref. | Part
No. No. PartName

33329D | ElectricStarterMotor

33842 RetainerRing

33430 SpringRetainer

33431 Anti-driftSpring

33432 Gear

35893 Nut&Retainer(Incl.No.1)
35449 DriveEndCapAssy.(Incl.No.7)
35450 "O"Ring

35915 Armature

35451A | HousingAssy.

10 35452A | BrushCardAssy.

11 35911 ThrustWasher

13 590500 | ThrustWasher

14 33441 GroundScrew

15 35453 CommutatorEndCapAssy.(Incl.No.7)
16 35454 SwitchBoxAssy.(Incl.No.26)
22 35455 CaseBolt

23 35456 GroundScrew

24 33451 DustCover

26 650819 | Screw,6-32x2-1/2

29 32450B | ExtensionCord(10'6")

30 30063 Screw,TorxT-30,1/4-20x1/2
31 650820 | Screw,1/4-20x1/2

50 730623 | StarterSwitchRepairKit

©oO~NOO U WNER

ELECTRICSTARTERMOTORKITNO.590670

Ref. Part
No. No. PartName

590670 | ElectricStarterMotor

34952 | RetainerRing

590608 | DustWasher

34953 | DriveNut

590644 | PinionDriver

34949A | Gear(9teeth)

590654 | Anti-driftSpring

34950 | SpringRetainer

34951 | CupWasher

34955 | RetainerRing

10 590674 | Driveendmountingbracket

11 590675 | Driveendcapass'y

12 590676 | Armature

13 590677 | ThrustSpacer

14 590659 | HousingAss'y

15 590587 | Brush&Springcardass'y

16 590660 | Commutatorendcapass'y

17 590661 | Commutatorendmountingbracket
18 590662 | Casebolt

19 33450 |Locknut,10-32

20 590663 | Switchbox&leadass'y

21 32450B | Extensioncord(10'6") (UL&CSA
approved)

22 30063 | Screw,TorxT-30Hexwasherhd.Sems,
1/4-20x1/2

23 650819 | Screw,Hexhd.self-tap,6-32x2-1/2
24 650742 | Nut&Washerass'y

50 730623 | StarterSwitchRepairKit

©CoO~NOUAWNE

. =
S

PAGES56 LithoinU.S.A.

WWW.mymowerparts.com



	TC200-2128E, TC300-3164E
	OVRM60-21005C
	H35-45719Y, H35-45720Y
	OHH50-69001A, OHH50-69001C
	HSK850-8303B, HSK850-8306B
	HSSK50-67375R
	HSK60-76009B, HSK70-130297T, HSK70-130300T
	HMSK80-155556U, HMSK90-156515C,
	HMSK90-156517C
	HMSK100-159333V
	820-016B, 820-016C
	930-008,A, 930-009,A, 930-010,A
	 930-054,A, 930-055,A
	CARBURETORS
	632107A
	632334A
	632364
	632370A
	632371A
	632379A
	632589
	632642
	632979
	632980
	640025
	640073

	STARTERS
	590690
	590702
	590707
	590712
	590732
	590733
	590736
	590742
	33290D
	33328D
	33329D
	590670


